GARDEN TRACTOR

MT423T, MT425T, MT426H
MT433H, MT435H

MT770H .
A.  Front Chassis Assembly - H11
-B. Front Chassis Assembly — H25

B. Front Chassis Assembly —- 3510B / 3520

C. Rear Chassis Assembly >MT770H

D. Frame Assembly

E. Frame Assembly — MT770H e N

F.  Rear Chassis Assembly - MT770H AR

G. Frame Assembly R \

. ' L = ’ L=

H. Motor Drive Assembly — Shift '?L,JL i} &~

. Motor Drive Assembly — Hydro L fﬂ"/
J.  Steering Assemply | N ,l:ﬂ_.?‘ 'f,f/,/”
K. Mower Suspension Assembly e

L. Engine & Control Assembly e S

M. Deck Assembly

M. Deck Assembly — MT770H

0. Electrical Assembly

P Decals Assembly

Q. Muich Kit Assembly

1997 - 1998 H11 Bonnet / Dash
1998 - 1999 H25 Bonnet / Dash
1999 - 2000 3510B MT433H Bonnet / Dash
3520 MT435H-MT770H Bonnet / Dash
1999 - 08

https://www.tractormanualpd?fimgfnber of the STIHL group



ustration A

BAT4ZNT, MTA25T, BT420H — Mstal Dorwes M1

Front Chassis Assembly

—

https://www.tractormanualpdf.info/




Illustration A

WT423T, MITASST, MW TADH - I'|I:|'|.l.llﬂ;mn-r| H11

Front Chassis Assembly

KEY# PART NUMBER
i 6121 009 4651
2 6121 009 4652
i | 6121 071 16806
4 6121 009 4704
5 8121 071 0282
& £121 031 GBGE
7 6121 071 1592
-1 G121 005 5425
g2 G121 009 5426
9-4 6121 009 4614
11 6121 009 4638
12 6121 071 0196
13 6121 034 2636
14 6121 034 2635
15 8121 071 1741
16 0000 988 8200
A 6121 030 1452
! ¢ B121 030 1425
21 6121 031 B197
22 B121 030 2333
23 G121 030 1540
24 G121 030 154
25 &121 005 7796
27 6121 703 9010
28 6121 071 1682
29 6121 009 5404
30 6121 071 1754
N 6121 030 1542
8121 071 1473
6121 071 1484
6121 071 1483

# AS REQUIRED

i

3

PR S T R SR S . e L R

DESCRIPTION

BRACKET, LH HOOD
BRACKET, RH HOOD
SCREW, 5M186-18 X .75

DASH

SCREW, 1/4-14 X 75
WASHER, SHOULDER
SCREW, 1/4-20 X 50
LOWER DASH

SUPPORT, STEERING
BRACE, DASH

FAMEL, ACCESS

SCREW, 10-24 X .50

HOOD - BONNET, wraasmmraestarass
GRILL, LOWER

SCHREW, #12 X .50

TIE, GABLE

FOIL, HEAT REFLECTOR
BRACE, HOOD SUPFORT
PAD, ADHESIVE 1.00 X 1.50 X 12
LEMS, CLEAR

FOIL, REFLECTOR LEMNS RH
FOIL, REFLECTOR LENS LH
SCREW. #6 X .50

PIN, CLEVIS 500 X .45/ 51
PIN, HAIR 3BD1A. X 1.64
BUSHING, STEERING SHAFT
MNUT, #10-24

SCREW, 10-24 X 1.00
OWHMHERS MANUAL — wrrazen
OWMNERS MAMUAL — wragsr
DOWMNERS MANUAL — wrzar

https://www.tractormanualpdf.info/



Front Chassis Assembly

ustration B

MT3338H, BTT435H, MTTTIHH - Polyrmer Bornet H2E

......

https://www.tractormanualpdf.info/




lllustration B Front Chassis Assembly
| M35, WTA35H, MTTTOH - Foéymer Bosret H21 £
KEY# PART NUMEBER aTty DESCRIPTION

DO~ O W £ L N3 ==

i ik
oo
P =

10-3

i - el e
"tl-m".'i-

]
r

e

G121 002 4616
6121 D02 4617
g6121 071 0606
G121 008 5403
6121 071 0282
6121 071 1749
6121 071 1754
6121 706 0700
6121 706 0710
6121 (09 5425
6121 009 5426
6121 071 1592
6121 009 4615
6121 071 1606
6121 000 4646
6121 008 4647
6121 071 1754

. 6121 069 0141

6121 032 8238
6121 033 3225
6121 000 151
6121 032 5198
6121 040 2220
6121 703 8010
6121 032 £522
6121 071 1682
6121 071 1124
6121 009 4638
6121 009 5270
g6121 071 1628
6121 069 0186
G121 031 1245
6121 030 1452
6121 071 2293
6121 071 2294
6121 071 22095

D P o= D3 = == = 0 R KD ma ok OO RO A < A et s PO D = = N P RO PI P = =

BRACKET, BONNET RH .
BRACKET, BONMNET LH
SCREW, 516-18 X .75
DASH, siassemrme == (nj 7 | —ah G Lo
SCREW, 1/4-14 X..76
WASHER, 10-24 X .63

NUT, 10-20

THIM, DASH

TRIM, DASH

LOWER DASH

SUPPORT STEERING
SCREW, 1/4-20 X .50
SUPPORT DASH, BRACKET
SCREW, 5/16-18 X .755
BRACKET, DASH RH
BRACKET DASH LH

NUT, 10-24

HOOD ASSY, BONNET
RIVET

RIVET

FLAT WASHER

LENS, GRILLE

REFLECTOR FOIL, LEMS
PIMN CLEVIS, .50 X 49 ¥ 1.51
BUSH, BONNET PIVOT

PIMN HAIR, 33 X 1.64
SPRING, BONNET

PAMEL, ACCESS WISLOT mrasaranaass
PANEL, WBUZZER & S5LOT wrmm
SCREW. 10-24 X .50
BELLOW, STEERING
WASHER FLAT, 250 X .75
HEAT REFLECTOR, FOIL
OWNER'S MANLIAL — wraaau
OWHNER'S MAMLIAL = wr4asH
OWNER'S MANUAL = wtyom

https://www.tractormanualpdf.info/

il



Front Chassis Assembly

Hlustration B

T I, BT, MTT70H — il Bonne 35108 | 3520

https://www.tractormanualpdf.info/



lllustration B

T2z, MTa3Ed, MT770M - Metal Bonret 26108 / 3550

KEY#

£ DA P —

0% Lh

o

101

10-2

10-3
13

14-1

14-2

14-3
14-4

PART NUMBER

6121 069 0543
8121 069 0544
6121 071 1606
6121 009 4842
8121 000 4843
6121 071 1629
5121 002 4214
8121 009 4218
8121 071 0197
6121 002 4211
8121 009 4224
8121 009 5323
&121 003 5082
6121 009 4215
&121 009 5081
8121 071 16820
6121 009 4972
8121 009 4971
5121 002 2358
G121 0029 3138
6121 009 2448
6121 009 3190
6121071 0282
6121 D09 2359
6121 009 3138
8121 071 1679
6121 069 0093
B121 0BG 0599
6121 071 1676
6121 009 4313
G121 009 2059
8121 071 2053
6121 009 3007
121 D04 5366
§121 00O 0843
6121 00O CR44
£121 00D GR45

Front Chassis Assembly

3

—

DESCRIPTION

BRACKET, GRILLE RH
BRACKET, GRILLE LH
SCREW, 5/16-18 X .75

DASH, wrsas

DASH, MTasss-aiTrios

SCREW, 10-24 X 0.50
BEARING, DASH mrasan
BEARING, DASH wmanaH-er7inH
ECHEW 1/4-14 X 0.50
PLATE, DASH mrasas

PLATE, DASH umasssanmreH
SUPPORT, DASH wrazan
SUPPORT, DASH mrassr-wrrros
SUPPORT, CHANMEL wmrsazv
SUPPORT, CHAMMEL mrassi-wrron
SCREW, 14-20 mrrmon
BOMMNET wrazan

BONNET wraasH-smried
GRILLE pr4as

GRILLE mmassH-uTToH

BRACE GRILLE wraza
BRACE GRILLE smassHmr7o
SCREW, 1/4-14 X 0.75

LENS nrazn

LEMNS mrassHamrnon

SCREW, 0.23 X 0.135

ROD, BONMNET PIVOT wmamn
ROD, BONMET PIVOT srsass-mr7oH
PIN, HAIR

BELLOWS wrazs

BELLOWS smaass-uTi7oH
WASHER, 0.391 X 250 X 0.12
ACCESS PAMEL wrsassmrazsy
ACCESS PAMEL wrrran
DWMHERS MAMLIAL wrasaq
DWNERS MANLUAL wraas
DWHERS MAMUAL wrre

https://www.tractormanualpdf.info/




lllustration C Rear Chassis Assembly

-

https://www.tractormanualpdf.info/




lllustration C Rear Chassis Assembly
WITAEST, WTAa0H, MTA2ST, MTdiEH, MTA35H
KEY# PART NUMBER QTyY DESCRIPTION
i G121 034 1604 1 FEMDER. DECK ASSY wrazst
6121 008 5122 1 FEMDER, DECK wraaan
6121 034 1846 b FEMDER, DECK ASSY mrasst
6121 034 1676 1 FENDER. DECK ASSY w4z
6121 0089 4629 i FENDER, DECK wrassH
1-2 6121 008 4153 i BRACKET, PIVOT SEAT
1-3 G121 071 1608 4 SCHEW, &5M16-18 X .75
1-4 121 071 1633 4 MLUIT, 5/16-18
8121 009 5404 1 FOOTREST PAD RH srassH mtazssTiss
G121 009 4372 1 FOOTREST PAD RH wmrazm
6121 002 4148 1 FOOTREST PAD BH wmsast
k| G121 009 5408 1 FOOTREST PAD LH mfassiaitioe-uiTas
G121 009 4371 1 FOOTREST PAD LH mrasan
G121 008 4145 1 FOOTREST PAD LH mrazar
il G121 069 0424 1 CONTAINER, BATTERY
5 Ei21 071 0274 4 SCREW, 1/4-20 X .83
B121 071 1642 2 SCREW, 1/4-20 X .63
.3 6121 003 48686 1 PLATE, LIFT DETENT MTa25H-MT426:MT436
i G121 009 4829 1 PLATE, LIFT DETENT mTazam-MT4335H
7 NOT USED ON THIS UNIT
B B121 071 0196 2 SCHEW, LIFT DETENT
BE121 071 1629 s SCREW. 10-24 X 0.50
g G121 009 4154 ! SUPPORT, SEAT
10 G121 009 5294 1 ZING HINGE SEAT PIVOT
11 6121 071 1627 2 MLUT, PUSH CAP 375
12 6121 071 0136 1 SFRING, COMPRESS
13 6121 071 1610 i | BOLT, SHOULDER 1/4-20
14 6121 009 5293 1 ZINC: WASHER CUP
15 G121 004 6531 i MUT, 1/M4-20
16 6121 071 0109 2 SPRING, COMPRESS
18 6121 008 5415 1 SEAT
6121 008 4163 1 SEAT Hl BACK arazan
19 6121 071 1740 2 BOLT SHOULDER
20 G121 071 1747 2 BOLT, WING 816
4 6121 071 1644 2 WASHER, FLAT
2 6121 D09 4477 1 COVER, DETENT PLATE sracses wrass
23 6121 034 9235 ] FASTEMER, RATCHET
24 121 831 1331 a SCREW, 1M4-15 X .44/53
25 6121 009 4476 1 GATE, LARGE
25 6121 071 1882 2 SCREW, 1/2-20 X 0.50
ar G121 005 4470 1 COVER, SHIFT
259 G121 912 0352 1 WASHER, FLAT .281 X .63 X .065
30 6121 009 4057 1 S5PRING-LEAF
K B127 0771 1582 2 SCREW, 1/4-20 X 50
32 1271 009 4469 1 COVER, DETEMNT mraasH
33 E121 007 1067 1 WASHEHR FLAT, 281 X 63 X (85
34 G121 071 1671 3 SCHEW. 1/4-15 X _44/53
3o B121 071 1842 2 MNUT 10-24 LOCH,

https://www.tractormanualpdf.info/




lllustration C Rear Chassis Assembly

WTTTH

FOOTPAD & FASTEMERS ARE
CPTIONAL.
OMLY USE WHEN REQLIRED.

e

10 https://www.tractormanualpdf.info/




Mustration C

Rear Chassis Assembly

T
KEY#  PART NUMBER QTY  DESCRIPTION
2 6121 009 5180 1 PLATE-LIFT DETENT 5 POS
3 6121071 1741 2 SCREW, #12 X 80
30 6121009 5409 i PAD, FOOT-RH-MOLDED
31 6121 009 5408 1 PAD, FOOT-LH-MOLDED
32 6120 708 2100 10 FASTENER, RATCHET
33 6121 071 1606 1 SCREW, 516-18 X .75
34 61210710136 1 SPRING, COMP. 4 57LG X 1.17
35 6121 071 1610 1 BOLT, SHOULDER 1/4-20
38 6121000 5293 1 ZINC WASHER CUP
37 6121004 6531 1 NUT, 1/4-20
38 6121009 4200 1 COVER, BATTERY
39 6121000 4154 i SUPPORT, SEAT
40 6121009 4057 1 SPRING-LEAF
a1 6121 071 1502 2 SCREW, 1/4-20 X .50
42 6121 071 0108 2 SPRING, COMPRESS 2.43LG
a4 6121 009 5294 1 ZING HINGE SEAT PIVOT
45 6121071 1627 2 NUT, PUSH GAP
| 6121 008 5399 1 BATTERY BRACKET LH
47 6121 009 5394 1 BATTERY BRACKET RH
a8 6121 071 1680 1 BOLT, 1/4-20 X 63
49 6121 071 1636 i NUT WING 1/4-20
50 6121 009 5415 : SEAT
51 6121 071 1654 2 BOLT, .375 X .255 5/16-18
52 6121 071 1644 2 WASHER, FLAT .344 X 62 X .06
53 6121 071 1747 2 BOLT, WING 5160-18 X 50
74 6121 071 0026 2 NUT, 5/16-18
75 6121 D34 0720 2 BOLT, 51618 X .75
B2 6121 009 4311 1 FENDER/DECK
83 6121 D09 4153 1 BRACKET, SEAT PIVOT
B85 6121 071 1633 4 NUT 5/16-18
100 6121 708 8100 41IN.  TRIM, STRIP

11

https://www.tractormanualpdf.info/



Frame Assembly

MITAGYT, MYTASSH, MTASTL MTHEA, MTeH

ustration D

https://www.tractormanualpdf.info/

12



Hlustration D

MTSIT, MTAREH, MTA2ET, MTE2EM, MTAI5H

Frame Assembly

KEY# PART NUMBER

1 6121 009 5110
2 6121 009 5111
3 6121 009 4008
6121 00O 4184
4 6121 000 4185
5 6121 071 1606
G G121 009 4002
] 6121 D09 4431
6121 009 4033
10 G121 059 0434
6121 DES 0218
12 6121 009 4063
13 6121 002 4065
14 8121 009 4030
15 6121 009 4180
16 6121 071 0106
'i? 121 071 0310
18 6121 071 0080
18 G121 009 4015
20 6121 071 0000
21 6121 071 0130
22 6121 071 1622
23 6121 ORS 0394
24 6121 009 4005
26 6121 012 0395
27 6121 069 0551
29 B121 D02 3348
30 g121 OF1 1633
a1 G121 009 4066
33 6121 009 4121
34 6121 008 4123
a5 2008 319 9040
36 8121 071 0105
a7 6121 009 5075
% 6121 009 4632
439 6121 071 1606
40 6121 009 4067
41 6121 894 5171
42 6121 D09 4013
45 6121 002 4186
48 B121 071 0196 -
47 6121 009 4425
48 6121 009 4434
50 6121 009 4400
B1 G121 078 D0sS
Eo G121 Q09 3345
54 G121 009 4433
55 6121 071 1681
56 6121 071 1633
57 61210710199
58 6121 009 4781
59 6121 069 0482
60 6121 071 0078

3

m_._._.n_u_n_._.m.._n...nm_n_nmm.h..q—l—r.—n—_-.h‘:.mm_n_l_u_u_n-q_nmmmmu.m_:_n_._t_u._,nm_p._nm_._.

DESCRIPTION

FRAME, RAIL LH

FRAME, RAIL RH

BRACKET - T/AXLE LH + RH sresramesen
BRACKET - T/AXLE BH wrsseirapss
BRACKET - T/AXLE LH wraass-mreze
SCREW, 516-18 X .75

HITCH PLATE

BRACKET, IDLER TRUNMNION SUPP HYDRO
BRACKET mrazar-mrazst

PAMEL - REAR wrassu

FAMEL - REAR MrassTmmasiH

TUREE, LIFTER

BUSHING, LIFT TUBE

PLATE, LIFT ARM

ASSY, LIFT ARM LEVER

SCREW, 5/16-18 X .50

SCREW, 5M16-24 X 1.25

NUT, 515-24

BRACKET, PIVOT

BOLT, 562 X 1.563 2/8-16
WASHER FLAT 40§

MUT 3/8-18

CRANK, PTO {DRILLED}
BRACKET, BELL CRAMNK

WASHER FLAT, 469 X .92 X 085
PLATE STEERING MOUNTING
SCREW GUIDE, 5M16-18

MUT, 5116-18

SCREW GLIDE

SECTOR GEAR

BEARING, SECTOR GEAR
SCREW, 5M186-18 X 1.00

MUT, 51168

WELD ASSY CLUTCH/ERAKE ROD NLT wraasHairazss
WELD ASSY CLUTCHBRAKE PEDAL DELUX wrasu
SCREW, 5/16-18 X .75

PiN, THREADED SHOULDER

MUT, 3/8-18

FLATE, HANGER REAR

TOF REAR PLATE mr4asH-MTaaoH
SCREW, 10-24 X 50

ROD, TRUNMION YOKE HYDRO
CLAMPE TRUNNION PIVOT

PLATE, IDLER INTER HYDRO
BOLT, 516-18 X .50

SCREW GUIDE 5/16-18

TORQUE 5TRAF, LH

BOLT, 5M1186-18 X .53

NUT, 5/16-18

SCREW 3/B-16 X 1.25 mreassmraas
SCREW GUIDE

SUPPORT

SCREW

https://www.tractormanualpdf.info/

13




Hlustration E Frame Assembly

14 https://www.tractormanualpdf.info/




lllustration E

Frame Assembly

MTTH

KEY# PART NUMBER aTy DESCRIPTION

1 121 009 4564 1 FRAME, RAIL RH

2 6121 009 4565 1 FRAME, RaiL LH

3 E121 {09 4634 1 SUPPORT, SEAT AH

4 5121 009 4533 1 SUPPQRT, SEAT LH

L g121 071 1606 4 SCHREW. 5M16-18 X .75

& 6121 009 4561 i BRACE, BACKPLATE AH

T 6121 009 4562 1 BRACE, BACKFLATE LH

g &121 009 4008 1 BRACKET, TRANSAXLE

10 6121 009 4234 1 BRACKET, T/A RH-VST LH-MST
11 G121 009 4236 1 ASK. IDLER MOUNT, REAR

14 6121 009 4237 1 ASM. IDLER MOUNT FRONT
15 8121 089 0551 1 FLATE, STEERING MOUNTING
17 6121 089 0394 1 CRANK, PTO DRILLED

18 6121 009 4005 1 BRACKET, BELL CRANK

20 6121 012 0395 1 WASHER, FLAT 469 X 92 X .065
21 5121 089 D035 1 BRACKET, SEAT DECK RH

3 6121 009 4013 1 BRACKET HANGER REAR
& 6121 009 4121 1 GEAR, SECTOR

27 6121 009 4123 1 BEARING. SECTOR GEAR

e 2008 318 3040 1 SCREW 5/16-18 X 1.00

28 121 071 0105 1 MNUT, 516-18

30 6121 059 0033 1 ASM. WELD CLUTCH/BRAKE
32 6121 009 4285 2 BRACKET, SUSPEMSION ASM
34 121 009 4568 1 BRACE, RAIL

38 6121 009 3349 2 ZING SCREW GLUIDE 5/M18-18
3r B121 071 1833 2 MUT, 51618

38 6121 002 4015 1 ERACKET, PIVOT

ag 6121 890 QR4S 1 WASHER, FLAT 390 X 1.25 ¥ 118
40 g121 071 G000 1 BOLT, .562 X 1.563 3/8-15

41 6121 071 1622 1 NUT, 3/8-16

43 6121 D62 0036 1 EFRACKET, SEAT DECK LH

&

https://www.tractormanualpdf.info/

15




lllustration F Rear Chassis Assembly

MTFAI

- -

e e e e Y S

AEF

ELECTRICAL PG
ITAPE SWITCH]

______

SLE ASSY. FRAME PG

IFRAAEE ABEY

MAL ASSEMBLED DECK PG,

|MOAYER DECK)

16 https://www.tractormanualpdf.info/




Hlustration F

Rear Chassis Assembly

uln-g_ﬂ

KEY# PART NUMBER aTyY DESCRIPTION

-1 B121 034 3678 1 WELD ASM, BACK PLATE FLAT
4-2 E121 3 4567 1 BATTERY TRAY WELD

4-3 Q008 319 9004 3 SCREW, 6816 X 50

4.4 B121 004 5174 ] MUT, 518-18

g 2127 (09 5360 1 WELDMEMNT-LATCH LEVER

(] G121 069 0087 ) ROD., BRACE

7 g121 071 1208 5 NUT, 3/8-16

g G121 009 4231 2 ROD, BRACE

5 G121 071 1606 2 SCREW, 51618 X 75

12 6121071 1807 ] SCREW, 516-18 X .75

13 6121 071 0026 ] MUT, 5/16-18

16 H121 009 5350 1 BRACKET, FLEX SWITCH MOUNTING
i Fi 121 005 5939 1 WIRE CLIP, ADHESIVE

18 6121 071 1666 3 WASHER, FLAT .250 X .56 X .0478
18 B121 031 8157 2 PAD, ADHESIVE 1.00 X 1.50 X 12
20-1 6121 089 0102 1 CHUTE, WELD ASM. LUPPER

20-2 B121 009 5367 1 SHIELD, TRAMNSAXLE

B0 Gizio7iozve 3 SCREW, 1/4-20 X 63

22 6121 071 1688 2 BOLT, 516-18 X .76

24 B121 009 4296 1 CHUTE WELD ASM. MIDOLE

25 6121 005 1601 2 BOLT, 500 X 453 3/8-18

28 G121 009 4264 1 FLAP, CHUTE

oy 5120 708 2100 ] FASTEMER, RETCHET

28 6121 071 1617 1 WASHER, FLAT

pat 2121 071 1682 1 PiM, HAIR 3BD1A. X 1.64L0G

aa 6121 034 0720 2 BOLT, 516-18 x 0.75

21 G121 071 0028 2 NUT, 516-18

aq TAPE, DOUBLE SIDED FOAM 34" WD
81 TAPE, DOUBLE SIDED FOAM 34" WD
91 0000 988 9200 1 CABLE TIE

]

https://www.tractormanualpdf.info/

17



| MTTHM

llustration F

Rear Chassis Assembly

DETaR W

1!

18

https://www.tractormanualpdf.info/




lllustration F

Rear Chassis Assembly

MTTHoH
KEY# PART NUMBER aTy DESCRIPTION
54 6121 0RO D044 1 ASM. WLD-UPPER FRAME
BR 6121 QB9 D003 1 SPRING, TORSIOMN RH BAG CLOSE
56 5121 069 D004 1 SPRIMNG, TORSIOM LH BAG CLDSE
87 B121 008 5339 2 BRACKET, SPRING COLLECTCR
58 6121 018 0016 4 SCREW, 1/4-20 X .50
59 6121 078 2585 & NUT, 1/4-20
60 6121 0039 4850 2 BRACE, FRAME COLLEGTOR
61 Gi21 071 1909 4 SCREW, 1/4-20 X .62
G2 G121 071 1632 4 NUT, 1/4-20
it G121 009 5343 4 ASM. SUPPORT COLLECTOR
64 6121 018 0034 z SCHEW, 1/4-20 X 1.50
68 6121 009 5348 1 ASM. FRONT FRAME COLLECTOR
68 6121 071 1632 2 NUT, 1/4-20
B9 6121 009 4208 1 TOP COLLECTOR ASHM.
70 8121 069 0018 1 HAMNDLE, DUMP COLLECTOR
71 6121 D69 0506 1 HANDLE, COLLECTOR
72 6121 002 5384 1 REBA COLLECTOR BAG
| T8 6121 D09 4854 1 RUBBER GRIP
BS 6121 071 1633 2 NUT, 516-18 (NOT [LLUSTRATED)
BE 6121071 2129 2 WASHER, .281 X 1.26 X.08
87 6121 078 5373 & WASHER, FLAT .328 X 1.06 X .062
g8 G121 067 8107 Z NUT, 1/4-20
89 6121 071 1674 2 SCREW, 1/4-20 ¥ 63
a7 6121 069 0010 1 BRACE, BAGGER
101 6121 071 2068 2 SCREW, 1/4-20 X 1.50
102 6121 071 1632 o MUT, 1/4-20
03 6121 071 0266 1 SCREW, 10-24 X 34
104 8121 071 1741 2 SCREW, #12 X B0
]

https://www.tractormanualpdf.info/

18



Nlustration G

MTASIT, 4257, TaseH

Frame Assembly

20

https://www.tractormanualpdf.info/

r!'




Hlustration G

MTA2ET, MTAFST, MTa2ar, MTASIH, W35S, MTTTOH

Frame Assembly

KEY#
&0
&1
g2
84
87
Ga

€63
it

7

72

B

74
75
7B

77
78

B0
81

83

BS
B6
ar
B8
&g

a0
N
a2

PART NUMEER

B121 0% 4008
6121 071 1606
B121 071 1833
B121 009 4308
E121 009 4501
E121 004 5174
g121 002 4310
6121 993 9706
B121 062 0211
€121 034 3710
G121 008 5405
6121 009 4178
G121 009 4732
G121 008 5182
G121 009 4179
G121 009 4733
6121 008 5183
8121 008 2527
G121 069 0150
B121 071 0129
6121 071 1758
2460 624 5015
6121 071 0088
G121 008 4007
6121 009 4026
6121 088 0199
G121 009 4027
6121 068 0198
B121 071 0081
B121 918 0113
B121 071 0080
&121 071 1633
8121 009 4020
G121 008 4767
E121 005 5328
6121 009 4021
G121 002 4750
G121 008 5329
G121 005 4766
G121 000 7058
G121 071 0440
B121 071 1622
B121 0371 0364
E121 071 QB2
6121 071 1672
£121 071 0083
6121 031 9618
5121 071 1823
g121 030 1188
9210 260 0782
6121 071 1622

3

DESCRIPTION

ENGINE PLATE

SCREW, 5M6-18 X .75

NUT, 516-18

BRACKET, MUFFLER MOUNT siT4sam 4257 4264 435H T70H
BRACKET, MUFFLER MOUNT mr4zar

NUT, 6M16-18

BELT GUIDE ENGIMNE PULLEY wmrriod NOT SHOWN
ZERK, GREASE FITTING

FRONT AXLE wmrazar-4zs1-mraaan-Mraaan

FROMT AXLE mraasn

FROMNT ABLE mrrrui

SPINDLE RH wrazar-sasr-az6

SPINDLE RH wTa33H-a35H

SPFINDLE RH wrras

SPINDLE LH mMr42aT-425T-428H

SPINDLE LH mr43ar43sH

SPINDLE LH mrrms:

BEARING, SPINDLE wrvos

BEARIMG, SPINDLE wrazar-425T-MT428H-MT42H-MTLI5H
WASHER 0.785 X 1.62 X 0.059 mrizsr-amstaseras s
WASHER 0.765 X 1.81 X 0.059 smaas

E-CLIP, 574 X .50 X .750

WASHER FLAT, .766 X 1.81 X .05%

HANGER, AXLE

HANGER - DECK RH wrdaaraasT.a0m 4234 4284
HANGER - DECK RH wrrmH

HANGER - DECK LH mtizar-4a6T4seH-saamaz8H
HANGER - DECE LM o

BOLT, 5/168-24 X 2,75 iTeaar-55 74304 435H-435H
SCHEW, 51E-18 X 2.00 wirrroH

MUT, 5/15-24 WMT42aT-425T-g00 4334 £35H

MNUT, 5-16-18 wrsros

DRAGLIME. BH wrazar-desramn

DRAGLINK RH wrezat-eas ADJUSTABLE 5/8
DRAGLINK BRH wrrmon

DRAGLIMNE LH mrdsaTapsT-azes

DRAGLINK LH mrazan-dasd ADJUSTAEBLE 58
DRAGLINK LH wrrmam

Ball JOIMNT 1/2-20

MUIT, 1/2-20

BOLT

NUT, 3/8-18

BOLT, 2/8-16 1.18 wmasas-cas

BOLT, 3/8-15 X 1.50 mrazar-sos-4257-7704

WASHER wrasaHazss

WASHER FLAT 391 X 1.0 X 0.0B3 mrdzim-sces-a8T-7704
SPACER wraaat.qast

WASHER FLAT 406 X .81 X 15 MTazaTA28H-425T-770H
WASHER wmrazaq-asn

MUT srasaH.easu

MLUT 3/B-16 siazar.40aH.805T-77081

PO PRI RS RSB e B RO PO R PO PP = = = s L PINO R R = b b L ROPO B B RO Bn o s L B L B B B

https://www.tractormanualpdf.info/ 21



Hustration H

RATAZST

Motion Drive Assembly

HEF,

51, ASSY FRAME PG,

{FRAME B30y

https://www.tractormanualpdf.info/




llustration H

Mation Drive Assembly

MTazIT
KEY# PART NUMBER aTy DESCRIPTION
1 S 1 TRAMSAYXLE. PEERLESS MST205
2 6121 002 5064 1 FULLEY, 8. 81014
3 £121 002 D97 i KEY WDRF 28 75010 X 18 ¥ 210
4 G121 071 D340 2 RING, RETEX 58 X .04
5 6121 071 0341 1 DRIVE BELT MmTaztuazst
& 6121 071 Q342 4 SCREW, 5M6-18 X 2.625
T 8121 071 1633 4 MUT, 51618
g 6131 008 4132 1 SPACER, TRANSAKXLE
g 6121 071 0002 1 SCREW, 51818 X 2.00
10 6121 009 4043 1 LEVER, SHIFTER
11 6121 008 4497 1 GRIP. LIFT
ig G121 009 4034 1 BRACKET, SHIFT PIVOT
13 G121 71 1606 2 SCREW, 511618 X..75
14 a121 071 1615 2 WASHER, FLAT .518 X .87 X .16
15 B121 a71 1676 i PN, HAIR
16 6121 009 4044 1 LIME, SHIFT 2ZING
17 6121 002 1690 i HNUT, ADJ. 3/8:-16TAP
18 6121 071 1823 1 WASHER, FLAT 406 X 81 X .186GA
i‘lﬂ B121 071 1614 - FiM, COTTER .094DIA ¥ .75
20 6121 071 1682 1 PN, HAIR 38014 X 1.6840L5
peh | G131 D09 4031 1 ZINCG YOKE-SHIFT
22 £121 905 B256 1 SCREW, 1/4-28 X 0.75
23 6121 935 6255 1 WASHER
24 6121 071 D346 1 WASHER, 388/ 38350 X 1.00 X .08S
25 E121 000 3349 1 SCREW GUIDE
25 g1&1 071 1633 1 NUT, 5/16-18
27 E121 068 4040 i ASSY, IDLER ARM
24 6121 071 1613 1 BOLT 50 X .75 3816
29 121 071 1822 1 HNUT, 3/8-16
a0 E121 071 0334 1 SPAING, EXTENSHIM 5.16L5
i G121 009 4042 1 STUD-SPRING MTG
a3 B121 009 4041 1 AOD, CLUTCH SWITCH ZING.
ag G121 071 0344 1 BOLT, 50X .20 1/4-20 X 50
35 G121 004 6531 1 WUT, 1:4-20
a8 6121 071 1598 1 BUT, ADJUSTING
ar G121 002 5280 1 LATCH, PARK BRAKE ZING
a8 8121 071 0333 i SPRING, EXTENSION 23.10LG
30 6121 071 1623 1 WASHER, FLAT 408 X 81 X 16GA
i 6121 00B 1170 1 PULLEY, IDLER 2 75"
G121 050 0439 i PULLEY, IDLER 2.75" (METAL)
6121 50 0350 1 SPACER/SLEEVE 1/217F
42 e6121 071 1822 ] MUT, 3/48-16
43 B121 002 16544 1 PEDAL, BRAKECLUTGH 5TD NLT
d4 B121 088 D04S i ROO, PARKING BRAKE
45 B121 009 1079 1 GRIP, ROD
45 121 071 0353 1 SPRING, TENSIHDN
471 6121 033 8512 2 VALVE STEM
47-2 G121 033 8524 2 RimM
48 8121 009 5421 2 SPACER, BT X1.78
48 G121 071 0351 4 WASHER, FLAT 760 X 1.25 X 085
S0 6121 002 1553 2 KEY, SGUARE 1870 X 2.0LG
51 &6121 071 1758 2 WASHER, FLAT .765 X 1.62 X .085
£z 9460 524 5015 2 E-RING 574ID X 50/, 7505H
53 G121 930 4441 2 HUBCAP
54 B121 704 3701 10 CLIR HUBCAP
65 G121 071 0657 1 FLATWASHER 256 X .75 X 1.30
# A5 AEQUIRED

#* CONTACT YOUR NEAREST PEERLESS TRANSAXLE DEALER FOR PARTS AND SERVICE.

https://www.tractormanualpdf.info/ 23




Motion Drive Assembly

' llustration H

| l.-l'l'il::.?_'

N

E

L}
i
o
=]
1.
=
o
=)

.
r

ME PULLEY )

https://www.tractormanualpdf.info/

24



Hustration H

Motion Drive Assembly

MTaEsT
KEY#H PART NUMEER aTY DESCRIPTION
1 He i TRANSAXLE, PEERLESS MST208-502
3 G121 D09 S064 i PLLLEY, &.61 D44
3 8121 002 0RE7T 1 KEY, WOOORLFF g0
| G131 071 0340 2 AING, RETEX
5 BiZ1 071 0341 1 DRIVE BELT wmasaT-uT4ssT
& G121 071 0342 & SCHEW, 51618 X 2.825
T 6121 071 1633 4 MNUT, 5/16-18
] G121 008 4133 1 SPAGER, TRAMSAXLE
g 8121 071 0002 1 SCREW, BHE-18 X 200
i G121 008 4167 1 SHIFT RO
1" G121 008 4198 1 GAIP, BLAGK
12 &121 000 4034 1 BRACKET, SHIFT PIVOT
13 6121 071 1606 ¥ BCREW, 516-18 X 75
14 G121 OF1 1615 = WASHER, FLAT 518 X .BY X 16 {17X102)
15 6121 071 1678 #® Pir, HAIR
16 B121 005 4172 1 LIMNK, BHIFT
i7 6121 00 1041 i BALL JOIMT 2/8-24 ¥ 825
18 6121 071 368 1 WLUT, 3/8-34
i 6121 71 G207 % WASHER, FLAT 406 X .B12 X .06
20 G181 071 1882 1 PEN, HAIR 38084 X 184
'21 G121 00F 4031 1 ZIMC YOKE-SHIFT
il B121 995 G254 1 SCREW, 10428 X 750
] B121 071 0248 1 WASHER
24 B1M 071 0348 1 WASHER, 33030380 X 1.00 ¥ .08
aF 6121 069 4040 1 A5, IDLER AR
28 &121 071 1613 1 BOLT 50 X 75 38-18
29 6121 071 1622 e NUT, 2B-16
a0 G121 071 0334 1 SPRIMG, EXTENSION 5.16L6G
kb 6121 008 4042 i STUD-GEPRING MTG
az 8121 071 1633 i MLIT, &16-18
aa #1211 008 4041 1 AQD, CLUTCH SWITCH ZHHC,
a4 6121 071 0344 1 BOLT, B0X 20 14-20 % 50
35 G121 004 BRI 1 LT, 120
38 8121 071 1536 1 MUT, aDUUSTING
ar G121 O 5280 1 LATCH, PARK BRARE ZING
a8 G121 071 0334 I SFAING, EXTENSION 23,1005
HET) G121 o671 1623 1 WASHER, PLAT 406 X 81 X 16834
40 B121 671 1614 ' PiM, COTTER 004014 X .76
41 G121 O 1979 1 PULLEY. DLER 276" ID 1/2¢
6181 (69 Gano 1 PULLEY, IDLER 2.76" 1D 17TMM
B13 059 0350 1 BPACER 1/2-17TM
43 BY1E1 002 1544 1 PEDAL, BRAKECLUTCH STD MLT
.14 B121 089 D046 1 RIOD, PARKING BRAKE
A5 E131 (091078 1 GRP ROD
45 B121 071 0963 i EPRIMNG, TENSION
&7-1 G211 033 8512 g VALVE STEM
&7-2 B121 033 8524 2 AIM
48 E121 (08 5421 2 SPACER, B7 X 1.7
40 6121 a7 035 4 WASHER, FLAT 760 X 1.25 X 065
50 6121 002 1553 2 KEY, SJUARE 1870 X 2.0LG
] G124 g7y 1758 2 WASHER, FLAT 785 X 1.52 X 065
(4] pa60 624 5015 2 E-RING S741D X S0y 7505H
53 4121 930 4441 ? HLECAR
&4 8121 704 3701 10 CLIR, RUBCAP
55 G121 071 OB5Y i FLATWASHER 256 X .75 X 130
(] 121 OU8 1850 1 SFACEM, PILOT .25 ¥ T80 X 1.0
&1 8121 0E3 4710 1 ASK. SHIFT LEVER
&3 6181 071 1815 1 FLATWASHER 518 X &7 X 16
B4 B 009 4184 i PLATE-PIVOT
&5 6121 009 4032 1 PLATE, SHIFT STABILISER
65 B121 009 4183 1 WELD ASSY, LINK-CLLITGH
70 E121 000 4145 i SPACER-5TUD 818
7B G127 (09 4168 1 AOD-ADUSTING
78 G121 071 1644 Z WASHER, FLAT 344 % 62 % 0B
2] G121 000 4147 1 SWIVEL Pi
# A5 REQLIRED

¥ CONTACT YOUR NEAREST PEERLESS TRANSAXLE DEALER FOR PARTS AND SERVICE.

https://www.tractormanualpdf.info/

25



Ilustration |

MTEDERE, BIT4330, MTTE30H

Motion Drive Assembly

Peeown  AY0n
V37 205 oLs Q3

acr
SuE, ASSY, FRAME P&

{FHANE Bxr)

26

https://www.tractormanualpdf.info/



llustration |

MT426H, MT423H, MT4a8H

Motion Drive Assembly J

KEY#

0o~ 0O s D Ry =

PART NUMBER

6121 918 0091
8121 071 1633
6121 000 4420
6121 005 4432
6121 071 0268
121 071 1651
8121 071 9633
6121 008 5121
G121 059 0013
G121 008 4422
G121 671 1688
6121 062 0250
6121 009 5278
6121 071 0238
6121 071 1614
6121 007 1081
€121 071 1504
6121 071 1682
6121 009 5279
6121 071 1617
6121 071 1676
G121 009 5298
6121 071 1644
6121 009 5299
B121 071 03486
6121 071 0657
6121 071 0249
£121 995 B255
8121 071 0330
6121 008 5287
6121 071 1644
6121 007 1081

3

—I-—I-—l-—l-—-—i-l.-l-nm_i_l_L_L_L_L_._.._L_._gm.L.;_LMMMJ_.a._h

DESCRIFTION

HYDRO - PEEHLESE VET205-004 BT T A2 H-pTHE6H
SCHEW, BM&-18 ¥ 250

MUT, 5'16-18

BRACKET, DISCONMECT

TORQUE STRAP

SCREW, 5116-18 X .75

BOLT, 516-18 X 0.63

MUT, S6-18

PEDAL ASSY wiaan

PEDAL ASSY wraasy

PEDAL ASSY wrassu

BOLT, 5/16-18 X 0.75

ROD - PEDAL LINK wrasan

ROO - PEDAL LINK mtazaH-uTas
WASHER, 0.468 X 0.72

COTTER PIN, 0.094 X 0.75

COTTER PIN, ©.094 X 0.75
ADJUSTING NUT, 1/2-13

HAIR PIN, 0.38 X 1.64

ROD - HYDRO LINK wrszesamaaz-Mr4a5H
FLATWASHER

PIN HAIR

ROD - DISCONNECT

WASHER FLAT 0.344 X 062 X 0.06
ARM - DISCOMMNECT

WASHER, .388/3098 X 1.0 ¥ 065
WASHER FLAT, 256 X .75 X 130
WASHER

SCREW, 1/4-28 X .075

SPRIMG EXTEMSION

ROD - CLUTCH wrazansmaagi-urassh (NOT ILLUSTRATED)
WASHER FLAT 0.344 X 0.62 X 0.06 mrazas-MraasH
COTTER PIN, 0.094 X 0.75

https://www.tractormanualpdf.info/ 27



lllustration | Motion Drive Assembly \

MT426H, MT43H, MTa35H

AEF
LI, A55Y, FRAME P&,
IFAANE ASSY)

CH&SSEE FRONT PG
ISEAT DECK)

28 https://www.tractormanualpdf.info/



Hlustration |

MTARGEL M43, MTE35H

Motion Drive Assembly

KEY#

36
a7
24
38
40
21
42
43

a4
45

48

49
52
B 53
54
56

58
&9

a0
a1

B1-1
61-2
B1-3
i
63
B4

i
I.'ﬁEl
67
68

a0
21

PART NUMBER

§121 071 0707
6121 071 1506
6121 008 5200
€121 071 1623
6121 071 1614
6121 071 0333
6121 071 0353
6121 068 0046
6121 068 0047
6121 009 1079
6121 002 1544
G121 009 5220
BT 009 1175
- 6121 089 0408 —
6121 069 0369
6121 071 1622
6121 009 5305
8121071 1613
6121 071 1622
6121 003 1178
=~6121 069 0410~
6121 069 0369
6121 071 0531
6121 009 3248
6121 008 4794
6121 009 3249

6121 033 8512
6121 033 8524

6121 930 4441
6121 704 3701
6121 935 2828
6121 071 1648
6121 008 5274
6121 071 1758
2460 624 5015
6121 071 1742
6121 071 1606

3

S e e 1 1 o T e T U W [

B3

= = f3 PR B P T

DESCRIPTION

SPRING, CLUTCH DRIVE

MUT - ADJUSTING

LATCH - PARK BRAKE

WASHER - FLAT 0.460 X 0.81

COTTER PN, 0.054 X 0.75

SPRING BRAKE

SPRING, 3.98 X 530

ROD - PARK BRAKE CONTROL

ROD - PARK BRAKE CONTROL (3510B/3520)
CAF - DUMP VALVE ROD mT4selmmas-MT45H
PAD - BRAKE/CLUTCH PEDAL wrazaq-srass|
PAD - BRAKE/CLUTCH PEDAL wraasw

PULLEY, IDLER 2.75" ID 1/2"

PULLEY, IDLER 2.75" ID 17MM

SPACER/SLEEVE 1/2-17MM

NUT, 3/8-16

BRACKET - IDLER

BOLT, 0.50 X 0.75 mraumsmisa

MUT, 38-16

FLULLEY, IDLER 3* IO 1/2"

FULLEY, IDLER 3" D 17840

SPACER/SLEEVE 1/2-1 7hM

DRIVE BELT sTaseH-MTeme a4 ears

PAD - SANDPAPER ravascH wmass|

PAD - SAMNDPAPER wmraasn

PEDAL SANDPAPER wrassrmraisH-sT4mH

TYRE & RIM, 18 X 8.50-8 mramn

TYRE & RIM, 20 X 8 00-8 MrazsH-uTise

VALVE, STEM

RIM, REAR 18"720"

TYRE - REAR 18 X 5.50-8

HUBCAP - REAR (NOT ILLUSTRATE )

EI;IF" - HUBCAP (NOT ILLUSTRATED)
)

WASHER - FLAT 0.760 X 1.25 X 0.065

SPACER, 0.871 X 1.78 mraasH-sy s

WASHER FLAT, 0.765 X 1.81 X 0.59 sremsarmass

E-CLIF, .578 X 50 X .750

RETAINER, 311D X 62 X .03

SCREW, 5116-18 X .75

https://www.tractormanualpdf.info/ 29




ustration |

MTTIOH

Motion Drive Assembly

https://www'.fractormaﬁ_ljalpdf.info/



lllustration |

Motion Drive Assembly

KEY#  PART NUMBER

i
2 G121 071 1665
3 6121 071 1633
4 G121 Q08 4224
B G121 071 1883
B G121 071 0268
g g@i21 053 0134
10 2127 D88 0018
12 B121 032 312
13 G121 071 1845
14 &121 DB5 G255
15 f121 D09 4823
i8 8121 032 780
17 B2t DS 4821
18 6121 071 18985
ig G121 009 5424
20 8121 078 5373
3| E121 D88 D016
22 G121 071 1903
23 G121 008 5250
24 BT21 008 6220
.EE i1 071 1882
an 124 08D DO 5
25 &121 0BE D03
31 G121 OF1 1505
32 g121 955 2624
35 B127 O0% 42348
Ei G181 OF1 1758
ay &181 07 1904
a 8121 071 7805
B 6131 (09 5274
40 mymmg e
g1
G121 0a8 G3Ee
4 G121 071 1820
A3 B121 DOD 4609
23 . B121 008 5531 =—
4d 121 069 0046
121 062 D047
45 8121 071 D59
47 G121 0T 1594
4 S480 624 5015
ﬂ B121 071 1839
8121 071 1676
&3 8121 o071 1847
55
551 a1 a3 asiz
B5-2 G121 039 8524
RS-
58 G121 000 4225
kg G121 471 1688
60 E121 471 0026
a1 B121 a7 1834
&2 E121a71 oo
63 6121 008 3349
&4 B121 071 1833
5 B121 018 0016
6 8121 071 1742
BT 6121 009 1845
£8 121 o5 4798
B G151 0093248
Fil 6131 009 107G

aTy

———-r-—_-_-Mh}uu—nmﬂmmmmdm_._d._L_.h_._._._-_-hgw_h.m_.m_L.u.__L_._-_-_.._.._-_p_._...__|_.._|._.um_|._hh_..

DESCRIPTION

HYDRO - PEEALESS vsTaos025EM J bl L
SCAEW, 5/18-18 X 2.50

PELIT, 5F16-18 X 250

STABILISEA BRACKET HYDRO TiA
BGAEW, 54618 X 1.0

BCAEW, 5/16-18 X .75

FEDAL ARM HYDRO

ACD, FOOT CONTROL

BRACKET, SHIFT

WASHER, .750 X 250 SP-TRANSAXLE
BCAEW, 1/4-28 % .75

SPAING, TRAMSAKLE DISCOMMECT
SPAING, /800 X 2 18 ¥ 055 TENSION
BRACKET, DISCONNECT LEVER VST (NOT ILLUSTRATED)
BOLT, .437 ¥ 138 518-18 (NOT ILLUSTRATED)
BPRING, BAAKE

WASHER, FLAT 328 X 1.08 X Q&2

RO, CLUTEH

PiN, CLEVIS 3760 % 8103

ZING LATGH, PARK BRAKE

PAD, CLUTCHBRAKE

SPRING, TENSION 096 ¥ 8000 X 5.00L3
RO, DESCONNEST CONTROL

GRIP, HYDAD DISCOMNECT

BCRAEW, 9/48-16 X 1.98

KEY, BQUARE 18750 X 2.250L3

ASEY. IDLER ARBM TRACTION

WASHER, FLAT .785 X 1.81 X 058 (NOT ILLUSTRATED)
WASHER, FLAT 75510

SOREW, 58-16 X 1.25

BRACER BT X 1.78

PULLEY, IDLEA 2.75" ID 1,2

PULLEY, IDLEA 2.75" ID 17MM
SPACERMSLEEVE 1021 7MM

HUT, 3B-16

BELT, v4L 192,75

PLILLEY, IDLEM WAL 5.00 ¥ 710

PARE BRAKE CONTROL ROD

PARK BRAKE CONTROL ROD (351 068:3520)
HUT, 51618 X 38 ADJUST NG
ADUUSTING NUT, 17213

E-RIMG 5740 ¥ 050/, 7505H

PIN, HAIR S30IA X 1.820LG (MOT ILLUSTRATED]
FIN. Halg

Fik, COTTER 080014 X 750

TYRE & RiM 20 X B.00-3

VALVE STEM

GIEY

TYRE 30 X .00 % 8

WELD ASM. BRACKET, STABIUSER LH
BOLT, 51618 X .75

MNUT, 5618

WASHER, FLAT 515 X 68 ¥ 084

HUT, 51618

ZING SGREN GUIDE 5/15-13

MNUT, 51618

SCREW. 1/4-20 % &0

RETAINER, 316D X .62 ¥ .03

MLIT, 1420

PAL, SPEED CONTROL PEDAL DLX

FAL. TOE SANDPAFER

CAP, DUMP VALVE ROD

https://www.tractormanualpdf.info/

a1




—_

[lNlustration J Steering Assembly

MTA2IT MTAZST, MT&2EH, MT433H, MT435H, MTE3M, MT7TTH

-

[

LR
e N
J &
- -... ke
i [ iy o (]
“ o L
Bt - 7"+
Fafia -
r :
J.i § TER N i
I -
.0 b .
P
= L
= °F o -
i & -_' - S e E,
™ ¥ -
. - L ALY FRAME PG
- L 1 3,
& " I ’ o i i
i o § .k . " (FEAME)
v P Ty - .
e

GREASE APFLIED TO TEETH ON GEAR g o T
s : ] o 3 .\'-\.__ oo
il ¥ [-r-.\ & o .
My F | e Bt o
~ T '.-\.‘::'h
e T
- 5
o g -

GREASE AFPLIED TD SPINDLE SHAFT

32
https://www.tractormanualpdf.info/




Hustration J

MTA2IT, MT4EET, MT428H, BTT430H, MT38H, MTTTIH

Steering Assembly ||

KEYZ PART NUMBER aTyY DESCRIPTION
2] B121 009 4518 2 DUST CAP
24 6121 009 4134 1 STEERING WHEEL wmazav
B121 009 5185 1 STEERIMNG WHEEL smasan
G121 009 5186 1 STEERIMNG WHEEL wrtazsmwirroH
B121 009 5441 1 STEERING WHEEL sraast-nraes-mrsaat
24-1 2121 009 411 1 RETAINING - CLIP (NOT ILLUSTRATED)
26 6121 009 4520 1 SHAFT, STEERING '
27 G121 009 4124 1 BEARING, LOWER
28 G121 071 1606 1 SCREW, 51618 X .75
29 6121 009 4122 1 PINION GEAR, STEERING
30 6121 071 0102 1 E-CLIF 54 X 53
an TYRE & BIM - FRONT 15 X 6.00-G
311 6121 033 8512 2 VALVE STEM i
-2 68121 033 8517 2 RIM, FRONT 15"
31-3 6121 033 8513 2 WHEEL, BEARING
314 1 TYRE - FRONT 15 X 6.00-6
ag 6121 830 4441 2 HUBCAP - FRONT (NOT ILLUSTRATED)
a3 ai21 704 3701 18 CLIP. HUBCAP (NOT ILLUSTRATED)
34 6121 071 1758 1 WASHER FLAT, 0.765 X 1.81 X 0.59
as Q460 624 5015 1 E-RING, 0.574 X 0.5060.750
43 8121 071 1720 1 WASHER FLAT, 351 X 1,25 X 115
6121 071 1663 1 WASHER FLAT, 0.281 X 1.25 X 0.06 mrrron
44 G121 071 1326 1 INSERT, STEERIMNG WHEEL
45 6121 071 1719 1 SCREW, 1/4-20 X .75
45 6121 071 0249 1 WASHER ;

hitps://www.tractormanualpdf.info/



lllustration K

“Tqﬂ?-;[mu:rﬁL LIT420H, MT&33H, MTE35H

Mower Suspension Assembly

34

https://www.tractormanualpdf.info/




28
29
Do
3
32
33
34
35
36
37

41

lustration K

Mower Suspension Assembly

PART NUMBER

6121 071 1676
6121 009 4611
6121 009 4053
G121 071 1617
6121 071 1676
E121 009 4028
£8121 009 4487
G121 09 0532
6121 071 1616
gi121 071 0111
6121 003 4494
G121 009 4648
G121 0658 0124
6121 071 2035
6121 0659 0050
6121 009 5284
G121 071 1821
6121 002 4018
6121 078 0055
5121 009 5283
6121 071 1613
B121 071 1659
6121 071 16815
G121 008 5282
6121 071 1622
6121 071 1606
6121 071 0141
G121 071 03
6121 071 0208
Bi21 071 0229

aTty

i o MUCT e R T, [T ST S W TR Y 1, RSN QS (T Y NS NPT W T SR SIS S R S S S L 1

DESCRIPTION

PIN, HAIR

LINK - LIFT LH

LIME = LIFT BH

WASHER FLAT

PIN, HAIR

LIMNE - LIFT LEVER

GRIP, LIFT LEVER

LEVER, LIFT

WASHER FLAT, 0.850 X 1.0 ¥ 11

SPRING 0.657

GRIF - PTO LEVER

HANDLE LEVER - PTO smaatsraessmiazss (H11)
HANDLE LEVER - PTO mmasHmmassH-ummon (H25)
HANDLE LEVER - PTO wrazs [3510E)
HANDLE LEVER - PTO wrassw (3520)

PADDLE, SWITCH srass-mraisH

SCHEW, 0.246 X 1.050 wressHuriosH

ERACKET - PTO LEVER

SCREW, 51618 X 0.50

LOWEH LEVER - PTQ mrassrwmast

BOLT, 0.50 X 0.75 3/8-16 mrassH-mTaasH

PIN, HAIR 0,072 X 1.13 mraaas mriash

WASHER FLAT, 0.518 X 0.87 X 16 wmasn-amais4
LINK PLATE - PTO wr4aan-mrasem

NLUT, 3/8-16 mMmisad-MTaasH

SCREW, 5M18-18 X 0.75 wraain-mrazsi

SPRING, 0.33 urasaH mreass

SPARIMG 1.01 X B.18 srdsamameasy

SFRIMNG MTaamH A maasT-ima s H-M T

SFRIMG wrazar

https://www.tractormanualpdf.info/

35



1

lustration K
| MTTTOH

Mower Suspension Assembly

= o

https://www.tractormanualpdf.info/

| T,



Mustration K

M7 HOH

PART NUMBER

6121 002 5233
8121071 1817
6121 071 1918
6121 009 4262
6121 071 1817
6121 071 1676
Bi21 071 0235
G121 071 1981
E121 009 5208
121 071 0111
B121 009 4497
BE121 071 16816
£121 009 4496
£121 0859 0186
6121 089 0532
8121 009 5284
6121 071 1621
6121 009 4018
G121 073 0055
G121 009 5283
G121 071 1613
6121 071 1659
6121 071 1615
6121 002 5282
6121 071 1622
6121 071 1606
6121 071 0149
6121 009 4309
6121 005 6150

Mower Suspension Assemb!y—‘

3

-.im_n_n_u_npgm_n_;m-.m_._..u_L_._._n_q._-..gmmmmm_a.

https://www.tractormanualpdf.info/

DESCRIPTION

DECK LIFT ARM

SCREW, 1/2-13 X 1.50

NUT, 1/2-13 LOCK

BRACKET, LIFT LINK

WASHER, FLAT

PIN, HAIR

SPRING, EXTENSION .82 X 1.010D
LIMK-LIFT HANDLE

ZINC HANDLE, LIFT

TORSION SPRING .657L&

GRIP, LIFT

WASHER, FLAT .550 X 1.00 X 11 (NOT ILLUSTRATED)
GRIF, PTO 5/8

HANDLE LEVER - PTO (H25)
HANDLE LEVER - PTO (3520

ZING PADDLE, SWITCH

SCREW, THD FORM 246 X 1.050LG
BRACKET, PTO

SCREW, 5/16-18 X 50

ZING LEVER, PTO

BOLT, 50 X .75 3/8-16

PIN HAIR .07201A X 1.13LH
WASHER, FLAT .518 X .87 X 16
ZINC LINK PTO

NUT, 3/8-18

SCREW, 516-18 X .75

TORSION SPRING

SPACER .513ID X 88000

SPACER, SLEEVE 84 X 1.13 X 531

37



lllustration L Engine & Control Assembly

MTAZIT, WTA2ST, MTA20H, MTARIH, MTLEH, M7

F=

MT4A5H-BTFrIH

https://www.tractormanualpdf.info/ 3




r

e e e | e =

Hlustration L

MEFA2ST, MF423T, MTE28H, MTAZIH, MI43EH, MTTT08

KEY#

1
2
4

4 ]

m -

10
1"

21
24

PART NUMBER

REFER ENGINE MANUAL

6121 071 01939
G121 009 4854
6121 009 4802
G121 003 1271
B121 009 5206
6121 00% 4657
6121 009 4900
G121 D09 2378
6121 071 2065
B121 031 3676
6121 031 3678
6121 145 0B00
6121 071 0274
6121 009 5439
B121 009 5123
£121 009 5123
6121 071 1606
8121 009 52549
G121 009 5257
121 00O 5383
G121 088 D450
6121 069 0456
8321 630 0201
G121 071 0248
6121 031 4991

6121 350 D486 o'

6121 071 1741
6121 033 3772
6121 358 0800
0000 988 9200
0000 998 2100
6121 071 1592
6121 030 0304
0000 350 0540
6121 020 8300
E121 021 1500
6121 D09 5370
6121 009 4008
6121071 1755
6121 071 1754
6121 182 1000

Engine & Control Assembly

DESCRIPTION

BRIGGS & STRATTON

SCREW, 3/8-16 X 1.25

MUFFLER wrazsturazsd (H11) wraassarrrom [H25)
MUFFLER wrazsr (H11} mragan (H25)

MUFFLER w4234 (35108)

MUFFLER mrassiarrsod (3520)

EXHAUST PIPE wreestamased smassu oo (H11-H25)
EXHAUST PIPE wrest (H11) wrasss (H25)

BRACKET LOCK, MUFFLER wrasan (35108)

SCREW, 5/16-18 X 4125 wrazs (35108)

SCREW, 51618 X 0.75

WASHER, 0.3228 X 0.80 X 0.09

GASKET, MUFFLER

SCREW, 1/4-20 ¥ 0.63

HEAT SHIELD, LOWER FRONT Mrazs7-1 426 H-MTi55 M T770H
HEAT SHIELD, LOWER FRONT MTE35H =

HEAT SHIELD, LOWER FRONT srazar

SCREW, 5/16-18 X 0.75

PULLEY STAGK wrassamessimT4sed

PULLEY STACK Mr42aT-MT4zst

PULLEY STACK mT77o4

FULLEY STACK 38-42" BAIL HYDRO

PULLEY STACK 17 HP INTEK

WASHER, 0.459 X 0.78 X 0.12 :
SCREW, 7H16-20 X 1.50 |
FUEL TANK 2 US GALLON MrassT mrassiaistissmmn oy
FUEL TANK 1.5 US GALLON wraaraumaagu

SCREW, #12 X 0.50

HEAT SHIELD - SIDE mmasst sfrens | mmias tnmrre

FUEL LINE D25 X D50 X 12=

CABLE TIE [
HOSE CLAMP - SCREW TYPE MT 33 H-pT 43R4 MTTTOH
SCREW, 1/4-20 X 0.50

FUEL TANK CAP wrscsnTos MaasH- T oM

FUEL TANK CAP wrszar-mrass

OIL DRAIN VALVE ASSY

CAP - OIL DRAIN VALVE '
THROTTLE CONTROL MTaasHMTToH

THROTTLE CONTROL MTARAT-WT4ZIH- M TAZET- MT435H
SCREW, #10-24 X 0.63

NUT, #10-24 X 0.63

KMNOB, THROTTLE CONTROL

https://www.tractormanualpdf.info/ 39



‘ Hlustration L

| MITAZIT, MTAZST MT426H, MTS33H, MTE354, WT7TOH

Engine & Control Assembﬂ

CHASSIS FRONT PG

[LEL LSRR

g p—
i 0 k I y

”‘.3:!':":'?-"

(ased) a0y

https://www.tractormanualpdf.info/




KEY#

EEL3TLBLEEIEGEE

M g2

11

ustration L

HHEIT! HT'E.‘SI"I HTHW‘Il H'HD-II-HI MT43sH, MTFFE!"

PART NUMBER

6121 071 1750
B121 071 1748
6121 071 1593
8121 071 1601
6121 069 0058
8121 071 0245
B121 071 0247
G121 009 3077
Qoo 598 9100
6121 009 5192
G121 071 1606
6121 071 1908
8121 009 5031
6121 D09 4360
6121 009 4359
6121 071 0248
6121 071 1582
6121 071 2066
8121 071 2070
G121 Qo2 3740
g121 071 2065
6121 008 2378
G121 008 1309
6121 009 4324
6121 071 2089
6121 071 2100
121 000 2378
6121 009 2558
6121 071 1642
8121 071 2008
6121 009 5207
G121 008 3160
8121 071 1837

Engine & Control Assembly

3

[ T TS T Yy T U Y, T S Ut Y, TR S, U T I S TR S S W R ' R Y A

DESCRIPTION

SCREW, #8-32 X 038

MUT, #8-32 uraamssmmeass irzaH

SCEEW, #10-168 X 0.50 urasseasrrrod

MNUT, 1/4-20 mrassq-smesssamrran

PLEMUM wrrran

SCREW, #8-16 X 0.28 wrrman

WASHER FLAT, 0,480 X 1.0 X 020 mramH-sar<asm-mr7 i
SPACER SLEEVE wmassTaTeaaH-MT435H

HOSE CLAMP - scaiw TvrE o Haiass-u Taz sH-TaatH -1 7 ioH
SHIELD - ANT| DEHYDFRATION mrisseumsasH-MT0H
SCREW, 5/M16-18 X 0,75 MTassi-mTassH-MT7roH

SCREW, 1/4 X 0.52 MT4assH-MT435H

HEAT SHIELD mrezs (35108)

L BRACGKET iz (35108)

WASHER

SCREW, 1/4-20 X 0.50

POP RIVET

SCREW, #8-32 X 0.28

DEFLECTOR, EXHAUST (3510B)
SCREW, 5116-18 X 4.125

BRACKET, LOCK wraasd (3510B)
GASKET, MUFFLER

HEAT SHIELD sraasn-wrrron (3520)
SCHREW, 5/16-18 X 0.625

BOLT, 6/M6-18 X 0.625

BRACKET, LOCK wrdasHurrron (3520)
CLAMP

SCREW, 1/4-20 X 0.63

SCREW, 5ME-18 X 0.625

MUFFLER ADAPTOR iTeass mrron (3520)
PLUG mraagn (35108) mraasrrrren {3520)
SCREW, 48-32 X 0.38

https://www.tractormanualpdf.info/ a1



Hlustration M

| WT433H - 407

Deck Assembly

o=

https://www.tractormanualpdf.info/



Hlustration M

Deck Assembly
MT435H — 407
KEY# PART HUMBER QTyY DESCRIPTION
i 6121 009 4188 1 DECK OMLY 42" WTassT sTasaH-srasii
6121 002 4140 1 DECK ONLY 40" urass
6121 009 4080 1 DECK OMLY 38" uraz
2 6121 009 4191 1 BRACKET, DECK 42" RH wmmazst-srassHmraasy
G121 M9 4142 | BRACKET, DECK 40" AH ik
E121 009 4052 1 BRACKET, DECK 38" RH mrazr
3 6121 009 4102 1 BRACKET, DECK 42" LH MrissTsraass.iraasH
6121 009 4143 1 BRACKET, DEGK 40" LH wrassn
6121 009 4054 1 BRACKET, DECK 38" LH wrazr
4 8121 071 1681 m BOLT, 51618 X 0.63
5 6121 071 1633 b | MNUT, 516-18
9 G121 009 2426 1 PLATE REAR TOE GUARD - 42" DECK
6121 009 1770 1 FLATE REAR TOE GUARD - 38" & 40" DECK
1 6121 071 1633 4 NUT, 5/18-18
12 6121 009 4190 1 BRACKET, FRONT DECK 42" urassturasaurian
6121 009 4144 1 BRACKET, FRONT DECK 40" wraxn
6121 D09 4062 1 BRACKET, FRONT DECK 38" wrast
15 6121 009 2422 i BRACKET, FRONT DECK RH 42 prasst PTG H- P25
1a 6121 009 2423 1 BRACKET, FROMT DECK LH 42 MTARE T-M T2 0 H- M T4
17 6121 Q71 1661 4 BOLT, 5116-18 ¥ 0.83
18 6121 071 0205 4 MUT, §M118-18
20 6121 D09 4681 1 BRACKET SUPPORT arssyrurass (NOT SHOWN)
23 6121 071 1608 1 SCREW, 5/16-18 X 0.75 (NGT SHOWN)

https://www.tractormanualpdf.info/

43



s i |
lllustration M Deck Assemblyj
W T425T, MTAZEH, MT435H - 42° o

i | | ]

Kig

=

https://www.tractormanualpdf.info/



llustration M

MATAZET. MIT4E0HL MT 3534 — 40"

Deck Assembly

KEY# PART NUMBER aTy DESCRIPTION
1 6121 002 4188 1 DECHK ONLY 42" mriasT-mTazsH-MT4asH
6121 009 4140 1 DECE ONLY 40" mraan
6121 009 4060 1 DECK QNLY 38" mrezst
12 6121 071 0199 1 SCREW, 3/8-16 X 1.25
13 E121 009 4051 1 COVER SEGMENT BELT GUIDE
14-1 G121 009 4193 1 MOUMTING BRACKET - BRAKE ARMS 427
B121 009 4145 1 MOLUMTING BRACKET - BRAKE ARMS 407
6121 009 4050 1 MOLUNTING BRACKET - BRAKE ARMS 38"
14.2 B121 009 4047 1 BRAKE ARM, RH
14-3 6121 009 4049 1 BRAKE ARM, LH
14-4 G121 071 0227 2 BRAKE SPRING 0.55
14-5 6121 071 1613 3 BOLT, 0.50 X 0.75 9/8-16Z
14-7 G121 009 4781 a BELT GUIDE
14-8 5121 059 0137 ;_/)‘ 1 IDLER ARM ASSY - RESTRIKE
i8 G121 003 1801 {ﬂﬁ 1 PULLEY, IDLER 4.75" ID 1/2°
6121 068 0451 {005 ¢ 1 PULLEY, IDLER 4.75" ID 17MM
G121 069 0369 1 SPACER/SLEEVE, 1/2-17hM
20-1 6121 (09 4128 ) PLATE, SUSPENSION RH & LH
20-2 6121 008 4055 2 ARM, SUSPEMSION RH & LH
20-3 6121 071 0095 ) BOLT, SHOULDER /8-16
23 6121 071 161 z BOLT, SHOULDER 0.375
24 6121 071 0113 1 SPRING 0.68 LH
25 121 O oz 1 SPHIMG 068 AH
26 6121 071 1622 1 MUT, 3/8-16
2r G121 071 1600 2 WINGNLT, 5/16-18 (METAL)
6121 009 4068 i WINGNUT, 5/18-18 (NYLOMN)
28 6121 009 4137 2 WASHER, FRICTION
29 G121 071 1628 2 WASHER
36 6121 071 1585 i FIN, HANGER
ar giz1 071 1676 2 PiM, HAIR
38 6121 071 1618 1 VWasSHER FLAT 055 X 1.0 X 11
a9 6121 DG 4687 1 DEFLECTOR CHLITE - 38740742
40 6121 003 5303 1 ROD, DEFLECTOR CHUTE
41 6121 071 0194 1 SPRING 0.44 X 2.06 DEFLECTOR CHUTE
. 42 6121 071 1627 1 MUT, PUSH CAP 0.375
114341 gl21 00D 4058 1 BERACKET FRONT SUSPENSION
43.2 G121 009 ROST 1 ETIFFEMNER mifassTafszoHmTaas
43-3 8121 071 1808 4 SCREW, 516-18 X 0.75 MT4zsT-sT425H-MT4a5H
44 ai21 071 1811 1 BOLT, SHOULDER 0.375
50 6121 QDG 4058 1 BRACEKET, DEFLECTOR CHUTE
B1 6121 071 1681 1 BOLT, 5A16-18 X 0.63 wraaan-smeasH
52 6121 071 1633 1 MNUT, 516-18 MraaoiemTase
59 G121 DS 4686 1 DEFLECTOR GHUTE SUPPORT
Fill 6121 009 5295 1 ROD, FRONT DECK HANGER
75 G121 071 1624 1 RIVET-SEMI 0244 X 0.25

https://www.tractormanualpdf.info/



MTTIOH = 807

lllustration M | De_t?lf Assembly |

gl —

https://www.tractormanualpdf.info/



lllustration M Deck Assembly
MTT70H — 407
KEY# PART NUMBER aTy DESCRIPTION
1 8121 069 0155 1 MOWER DECK A
15 6121 071 1911 10 SCREW. 3818 ¥ 1.00
17=1 6121 09 4283 BRAKE SUFPORT ASSEMELY LH
17-2 6181 009 4291 BRAKE ARM ASSEMBLY LH
17-3 6121 071 0110 SPRING TORSKON
174 B121 071 16833 MUT, 5/16-18
21 6121 069 0c21 LINK, BRAKE LH
&5 6121 071 1501 MUT, ADJUSTING
241 6121 003 4284 BRAKE SUPPORT ASSEMBLY RH
24-2 8121 009 4292 BRAKE ARM ASSEMBLY RH
24.3 8121 071 0077 SPRING, TORSION .751 X.50 X 166
28 8121 071 1912 BELT GLIDE
24 8121 071 1514 SCAEW, 5/16-18 X .50
30 B121 071 1813 BOLT, .50 X .75 a'8-16
31 6121 009 4261 ARAM, DOUBLE IDLER
az 6121 071 1822 MNUT, 38-18
33 5121 009 4275 PULLEY, IDLER DOUBLE VEE
a4 6121 009 4269 SPACER, DECK
1 as B121 071 1915 SCREW, 38168 X 2.00
#3641 6121 009 4312 SPRING-BELT GLNDE
362 6121 071 1552 SCREW 1/4-20 X &0
36-3 6121 002 4298 IDLER ARM ASSEMELY
37 6121 071 1813 BOLT, 50 X 75 3/8-16
38 6121 062 0023 LINK, BRAKE RBH
3s B121 071 2480 WASHER, FLAT 406 X 82 X 040
40 B121 071 1682 PN, HAIR 3B DIA X 1.640L5
41 G121 009 4280 PULLEY, V IDLER 4"
42 6121 071 1622 MUT, 3/8-18
43 8121 071 0234 Vltimr SPRING, EXTENSION 5.40 ¥ .7140D

50-1
s0-2
50-3
S0-4
51
52
33
55
56
BT
%
61-1
61-2
61-3
B1-4

&7
il

74

51
5.2
¥5-3

8O

G121 008 4128
G121 009 4055
B124 074 0005
8121 071 1622
G121 071 1811
8121 071 0112
6121 071 o113
G121 071 1600
G121 00D 4137
6121 071 1628
6121 071 1585
6121 009 4128
6121 008 4055
G121 071 0085
6121 071 1622
B121 071 0233
6121 071 1813
G121 083 0030
6121 071 1611
G121 009 5295
8121 071 1676
8121 08 4058
G121 008 G057
6121 071 16806
G121 071 0658
8121 058 3409
8121 031 81497

h.1-—-.—.h._L—-—l.-r-.‘_-|_|-_|.—-.—l—..-.|._l.rqr.,},p.m.._nn;._._-._-._._n_u_tmu-...._;_n_._;...;....n._.n_.;.;_..._....n.-n_n_t—-.-

PLATE-SUSPENSION
SUSPENSION BRACKET REAR
BOLT, SHOULDER 3/4-16

MUT, 3815

BOLT, SHOULDER 375

SPRING; TORSION BBLG RH
SPRING, TORSION _68LG LH
WINGMUT, 516-18

PAD, FRICTION

WASHER

PIN, HAMGER
FLATE.SUSPENSION
SUSPENSION BRACKET REAR
BOLT, SHOULDER 2/8-18

MUT, 3/8-16

SPHING. EXTENSION 420 X 750D
GUDE, BELT

GUIDE, BELT

BOLT, SHOULDER 375

ZING ROD, HANGER

PiM, HAIR

BRACKET, FRONT SUSPENSION
STIFFEMER, DECK

SCHEW, 51618 X .75

SPRING, EXTENSION 1.24LG
WASHER, FLAT .391 X 1.00 X .195
FAD, ADHESIVE 1.00 X 1.50 % 12

https://www.tractormanualpdf.info/

47



lllustration N Deck Assembly

‘F’ & _[TorauE 3545 FiLm
&)

TORGUE 3545 Fnﬁi

48

= —

https://www.tractormanualpdf.info/



| lllustration N

MTEAT, MTE2ST ATA26H, WML, MTE35H

Deck Assembly

KEY#
2

21
2.3
2-4

46
47
48

&0
&1

L
Jos
73

M.B.

PART NUMBER

6121 009 2574
6121 005 2282
6121 009 2281
8121 009 0904
6121 009 5308
6121 DO9 2851
6121 009 2852
E1271 009 4100
6121 009 4129
6121 009 4130
6121 071 191
6121 009 2468
6121 071 0118
6121 071 o117
6121 071 0104
8121 071 0213
6121 071 0208
6121 071 0193
6121 009 2683
6121 071 1748
6121 071 1622
6121 071 1615
8121 071 1764
8121 D09 4689
6121 00O 4658
6121 071 0274
8121 008 5100
8121 008 5103
G121 009 5104
6121 702 1127
6121 008 1871
6121 Y02 1121
6121 702 1122
6121 702 1101
6121 009 5080
6121 071 0780
6121 071 1604
6121 031 81497

aTy

2
2
-
2
2
2
2
£
2
2
e
2
2
2
&
1
1
1
2
2
2
2
2
2
2
2
2
2
2
2
-
2
2
2
1
2
2
1

DESCRIPTION

QUILL ASSY

BEEARING LOWER

BEARING UFFER

SPACER

PULLEY- QUILL WT42ST-ATe2eH JTaa5H 42° DECK
PULLEY- QUILL wrassn 40" DECK

PULLEY- QUL wrasar 38" DECK

PULLEY- QUL wrrasstsrasse mrassii

JACKSHAFT

SPACER. .625 X .875 X 1.858

MUT, 918-18 UNF 2B

ADAPTOR - BLADE

WASHER CONCAVE - BLADE

WASHER FLAT

MUT, 916

DECK BELT mraast-wrszsraeas- 42" DECK

DECK BELT mrassn 40" DECK

DECHK BELT mrazat 38" DECK

DECK GAUGE WHEEL MT4SET-MT42EH-MTAI5H

BOLT %/8-16 X 0.63 X 3.0 MT428 T MTa2EH-MT435H
MNUT 3/8-16 Mruzst-sreass.mraasn

WASHER FLAT 0.518 X 0.87 X 16 MT45EH

PIN, GIRCLE MTassT-mTeast-Taasm

BELT GUARD AH

BELT GUARD LH

SCREW 1/4-20 X 0.62

3-N-1 BLADE wrass (FITTED AS STD) 42° DECK
3-N-1 BLADE wraan(FITTED AS STD) 40" DECK
3-N-1 BLADE szt 38" DECK

HILIFT BLADE wrsastamazn{FITTED AS STD) 42" DECIK
HI LIFT BLADE wmazn 40" DECK

HI LIFT BLADE wmraziT 38" DECK

MOWING BLADE wrassmasmizen mmisss: 437 DECK
MOWING BLADE wragar (FITTED AS ETEI]I 28" DEGK
MULCH PLATE wmraasemrasen rren as BTD} 38 s
BOLT 5/16-18 X 0.75

WINGNUT 518-18

ADHESIVE PAD

POINT 1. WHEN MOWING OR HILIFT BLADES ARE FITTED DEFLECTOR CHUTE MUST ALSO

BE FITTED.

POINT 2. PLEASE REFER TO OWNERS MANUAL FOR WARNINGS.

POINT 3. HILIFT BLADES MAY BE SUBSTITUTED FOR MOWING BLADES.

https://www.tractormanualpdf.info/ 49



Deck Assembly

llustration N

PISTALL WITH HUE DOWN

"W

TORQUE 35-45 FTLE

https://www.tractormanualpdf.info/




lllustration N

BATT T

Deck Assembly

KEY#

i o o Uy e L ha

i |
i2
153
15
16

45
46
47
148
49
75
&1

PART NUMBER

6121 008 4305
6121 068 0020
6121 005 1822
6121 041 0117
6121 009 1503
6121 071 0408
6121 008 4207
6121 068 0500
6121 069 0499
6121 071 0118
6121 071 0117
6121 071 1911
6121 009 4288
6121 071 0231
6121 DED 0071
6121 009 2265
6121 071 1657
6121 003 5188
6121 004 1529
6121 002 5280
6121 009 5187
6121 071 1797

[}
2

P By o=b B3 B3 R B = = RS B PO RS — 5 P3P R - P RO

https://www.tractormanualpdf.info/

DESCRIPTION

QUILL ASSY
PULLEY, DECK

JACKSHAFT 7.76LG - 9/16-18TH
WASHER, FLAT .625 X 1.00 X .188
SPACER, .525 X .875 21.91

NUT, 8/16-18

ADAPTOR, DECK/BLADE

BLADE 40" RH

BLADE 40" LH

WASHER, BELLVIL 625 X 1.75
WASHER, FLAT .625 X 1.00 X .188
SCREW, 2/8-16 X 1.00

PULLEY COVER

DECK DRIVE BELT

DECK DRIVE BELT

WHEEL, GAUGE

BOLT, .5 X 3.27 3/8-16 X .728
SPACER, SLEEVE NYLOMN 515 X 1.00 X .70
NUT, 3/8-16

ZING ROD BELT GUIDE

ROD, GAUGE SHORT

FIN, LYNGH

Lot / ) Seecl Apex
f;/ 3?@05 r/’ ”
Noed | 1meaa ’P;r- [=- Dvcan A,

ey “""l”'L
K\ T PP

51



lllustration O Electrical Assembly

MITASST — 1T METAL

v A ] : '
i A
i (B eacK |—7 i

|
p—

| BLUE & BLACK |

! = o}
. (EMG ¥ b
DETAIL % g by e 4 i

g A7 o

AN -
LAY
i. WiIRE HARNESS AND WIRE TE TUCK UNDER RAIL ld_-':_.ﬂé‘

e oo

ZWIRE TIE THE WiRING HARAMESS TO THE SEAT
DECK AND ROLL WIRING HARNESS LMDER THE SEAT
DECH TO ELIMIMATE & PBCH POINT.

3, WIRE TIE FTD SWATCH TO PTO BRACKET

s https://www.tractormanualpdf.info/

W




lllustration O

MTE=a] - H11 METAL

Electrical Assemhly“

KEY#

D m o B g =

1

13
14
15
16
18
18

20
b1

PART NUMBER

G121 009 4751
8121 009 4740
6121 008 4741
B121 440 2000
6120 405 3000
(000 988 8200
6121 008 4782
5120 435 0500
B121 430 1800
E121 009 4136
ig121 078 2066
8121071 0133
6121 071 0203
6121 071 0228
121 009 4159

8121 071 0226
6121 071 0225

3

PO P = b o=k PO P = PO =R ) B ok ek i s

DESCRIPTION

HARNESS

HARNESS ADAPTOR

WIRE HARNESS

ASSY, LIGHT WIRE-1/4 TURN
BULB, HEADLAMP

TIE, CABLE BLACK

SWITCH, IGNITION

KEY, IGNITION

BULE, INDICATOR

SWITCH LiMmIT

SOLENOID

SCHREW 14 X 50

NUT, 1/4-20

WIRE, GROUND

SWITCH, SEAT

BATTERY 12V 7 PLATE (NOT A STOCK ITEM}
BOLT, 1/4-20 X .63

NUT, WING 1/4-20

HAD

https://www.tractormanualpdf.info/ 53




llustration O Electrical Assembly

MTA15H - 5 POLYMER

L - P -

. (o s siack

EMGINE &

. By 4 o At
54 https://www.tractormanualpdf.info/




lllustration O

MT433H - HIS POLYMER

Electrical Assembly

KEY#

PART NUMBER

6121 002 4751
6121 009 4740
6121 009 4741
E121 440 2000
6120 405 3000
0000 988 9200
6121 009 4762
8120 435 0500
B121 005 5835
6121 430 1800
6121 002 4138
€121 078 29686
6121 071 1619
6121 071 1632
G121 071 0228
G121 071 0230
6121 008 4159

6121 071 1680
6121 071 1836
6121 033 5417

—lmI'Gdd_i—lmm-dMM—l-miqm_l_h—lﬁ

DESCRIPTION

HARNESS

HARNESS ADAPTOR
WIRE HARNESS

WIRE HARNESS FOR HEADLIGHTS
BLULB, HEADLAMP
TIE, CABLE BLACK
SWITCH, IGNITION
KEY, IGNITION

WIRE CLIF, ADHESIVE
BULB, INDICATOR
SWITCH LIMIT
SOLENCID

SCREW 1/4 X .50

NUT, 1/4-20

WIRE, GROUND
SCREW 1/4-20 X .75
SWITCH, SEAT
BATTERY 12V 7 PLATE (NOT A STOCK ITEM)
BOLT, 1/4-20 ¥ 63
MNUT, WING 1/4-20
BOOT, BATTERY

https://www.tractormanualpdf.info/ 55



Hlustration O

| M43

35108

BEI

CHASSIS REAR PG

{SEAT DECHK & THAY)

56

Electrical Assembly ‘

https://www.tractormanualpdf.info/



llustration O

Electrical Assembly

RAT4a8H 35108
KEY# PART NUMBER aTy DESCRIPTION
i €121 002 5086 1 HARMESS
2 6121 (09 OlE4 1 LIGHT BULE
3 6121 034 0530 1 WIRE HARNMNESS, REAR
4 6121 034 0513 1 WIRE HARNESS FOR HEADLIGHTS
5 E121 009 2372 2 SOCKET LAMP
G G121 005 7444 & TIE, CABLE BLACK
¥ 8121 005 5939 1 WIRE CLIP
B a121 008 2377 1 SWITCH, IGNITION
8 6121 032 7350 2 KEY, IGMNITICN
10 8121 008 1285 1 MUT, KGMNITION SWITCH
11 6181 009 1488 i CAR IGNITION SWITGH
12 6121 009 4136 o SWITCGH LIMIT
13 B121 009 4613 1 SOLEMNDID
14 B121 071 1612 g SCAEW 14 ¥ 50
15 f121 071 1632 2 MLIT, 1/4-20
18 6121 071 0228 1 WIRE, GROUMD
17 G121 071 1780 1 SCRAEW, 1/4-20
18 6121 O0% 4158 1 SWITCH, SEAT

ik 19 6121 G0 2738 1 BATTERY 12V 7 PLATE
20 121 071 1880 b BOLT, 1/4-20 X 63
1 E121 OF1 1634 2 MUT, WING 1/4-20
g2 E121 033 5417 i BOOT, BATTERY
25 B121 031 3683 1 WASHER
26 E121 071 1579 1 WIRE, LEAD SOLENOID TO STARTER

s ke B e
G
)

https://www.tractormanualpdf.info/

S7



Nustration O

t WT4ZET — H1 | ASETAL

Electrical Assembly

58

AT
— 5 g __l.sa.L.u_E_fﬁA_.r-;u . .

https://www.tractormanualpdf.info/



Llllustratinn @)

MTASST - HiIMETAL

Electrical Assembly

KEY#

PART NUMBER

6121 009 4745
6121 009 4740
E121 009 4741
6121 440 2000
6120 405 3000
0000 988 8200
6121 009 4782
6120 435 0500
6121 430 1800
6121 005 4136
6121 078 2965
6121 071 0133
6121 071 0203
6121 071 0228
6121 071 0230
6121 009 4159

68121 071 0226
6121 071 0225

3

DESCRIPTION

HARNESS

HARNESS ADAFTOR

WIRE HARNESS

ASSY. LIGHT WIRE-1/4 TURN
BULB, HEADLAMP

TIE, CABLE BLACK

SWITCH, IGNITION

KEY, IGNITION

BULB, INDICATOR

SWITCH LIMIT

SOLENQID

SCREW 1/4 X 50

MNUT, 1/4-20

WIRE, GROUND

SCREW 1/4-20 X .75
SWITCH, SEAT

BATTERY 12V 7 PLATE (NOT A STOCK ITEM)
BOLT, 1/4-20 X .63

NUT, WING 1/4-20

------

o m

...................................



| ;
lllustration O
MT4ZEH -~ H2E POLYMER _

60

https://www.tractormanualpdf.info/



lllustration O

Electrical Assem

MATASGH - H2S POLYLWER e

KEY# PART NUMBER QTyY DESCRIPTION

1 6121 009 4745 1 HARMESS

2 6121 009 4740 1 HARMESS ADAPTOR

3 6121 009 4741 1 WIRE HARNESS

4 B121 440 2000 1 ASSY. LIGHT WIRE-1/4 TURN

5 6120 408 3000 2 BULB, HEADLAMP

6 0000 288 0200 7 TIE, CABLE BLACK

8 6121 009 4762 1 SWITCH, IGNITION

g G120 435 0500 2 KEY, IGNITION

11 E121 430 1800 2 BULB, INDICATOR

12 G121 009 4135 2 SWITCH LiMmIT

13 6121 078 2966 1 SOLENOID

14 6121 071 0133 2 SCREW 1/4 X 50

15 6121 071 0203 2 MNUT, 1/4-20

16 6121 071 0228 1 WIRE, GROUND

i7 6121 071 0230 1 SCREW 14-20 X .75

18 6121 009 4150 1 SWITCH, SEAT

19 1 BATTERY 12V 7 PLATE (MOT A STOGK ITEM)
bﬂ 6121 071 0226 2 BOLT, 1/4.20 ¥ .50

21 6121 071 0225 2 NUT, WING 1/4-20

= 5| I e
L [

L LLETET

N
|

https://www.tractormanualpdf.info/

61



Hlustration O

MG - M2 POLYMER

Tz

—— - —

Electrical Assembly

CHARSE

[ mED B BLACH /4
i

; ._-_-:."f;

s
Fhuky

[FLack & BLAGK |

-~

L
TO FAONT HARMERS [ 70
T

REAR HAANESS)]

g2

“---
D i
o BT




lllustration O

WT435H - M5 POLYMER

KEY#

W0 o =) O e D R —

PART NUMBER

6121 009 5374
6121 063 0054
6121 034 0530
6121 009 4103
6120 405 3000
Q000 988 9200
6121 071 1579
6121 009 4762
6120 435 0500
6121 005 5838
6121 430 1800
6121 009 4138
B121 078 20866
6121 071 1619
6121 071 1632
6121 071 0228
6121 071 0230
6121 009 4150

6121 071 1680
6121 071 1636
6121 033 5417

3

—*NM—-—l—l-MM-lmm—nm'—-n-lhqm—l—t—-—-

Electrical Assembly

DESCRIPTION

WIRE HARMNESS

INDICATOR HARNESS

WIRE HARNESS, REAR

WIRE HARNESS FOR HEADLIGHTS
BULE, HEADLAMP

TIE, CABLE BLACK

WIRE, LEAD SOLENOQID TO STARTER
SWITCH, IGNITION

KEY, IGNITION

WIRE CLIP, ADHESIVE

BULB, INDICATOR

SWITCH LT

SOLENOQID

SCREW 14 X .50

NUT, 1/4-20

WIRE, GROUND

SCREW 1/4-20 X .75

SWITCH, SEAT

BATTERY 12V 7 PLATE (NOT A STOCK ITEM)
BOLT, 1/4-20 X .63

NUT, WING 1/4-20

BOOT, BATTERY

.....................

_____

P EEESs e e



Mustration O

| MT40H st

Elecirical Assembly

=

! ke ]
i
[ | r 1 '1|_. |
o r e et
b £
e T
=
Ly
| -
A
1 o

https://www.tractormanualpdf.info/

{ PURPLE & BLAGH |

¥




uﬁstratiun O

Electrical Assembly

KEY#

REENEBozlionnan=g® fanran=

PART NUMBER

g121 002 BO87T
G121 005 0064
B181 034 0530
&2 34 0513
B121 009 2aTe
E121 005 7444
&1 005 5039
E121 009 2B66
&121 005 1485
6121 002 1488
6121 002 4136
6121 009 4613
G121 071 1619
B121 OF1 1032
E121 071 0228
6121 071 17D
G121 008 4158
B121 0048 2739
6121 071 1680
G121 071 1836
H6121 033 5a17
6121 009 3156
6121 031 3683
G121 071 1754

3

(R L I R TR T T IR o R

DESCRIPTION

WIRE HARMESS

LIGHT BULB

WIRE HARMNESS, REAR
WIRE HARNESS FOR HEADLIGHTS
SOCKET LAMP

TIE, CABLE BLACK
WIRE CLIP

SWITCH, IENITION
NUT, IGNITION SWITCH
CAP, IGNITION SWITCH
SWITCH LIMIT
SOLENCID

SCREW 1/4 X 50

NUT, 1/4-20

WIRE, GROUND
SCREW, 1/4-20
SWITCH, SEAT
BATTERY 5 PLATE
BOLT, 1/4-20 X .63

MUT, WING 1/4-20
BOOT, BATTERY
AMPMETER

WASHER

WIRE, LEAD BOLENOID TO STARTER

https://www.tractormanualpdf.info/




lllustration O

MUTTOH - Hah POCYMER

Electrical Assembly

-".
.'-.
-
£ 1
b
y
!t
T -
|_' p— e
LR, o T
. e M
B [
e
) [
[N
- L
| g, -
o
A

66

HEE:
DETAIL W

......

DETAIL &

https://www.tractormanualpdf.info/




llustration O

MTITOH - HES POUYMER

KEY#

Eammummhwm—-
ok

10-2
10-3
11
12
13
14
15

i

g
18

21

25
27
28
29

PART NUMBER

6121 003 5378
6121 052 D054
a121 005 5381
&121 009 4103
8120 408 3000
0000 SE8 9200
G121 006 5338
G121 00| 4762
G120 435 0500
6121 089 0106
G121 £30 0230
8121 089 DO74
61271 062 0075
6121 005 7768
6121 009 4136
G121 078 2966
B5121 071 16149
Bi121 071 1632
G121 GfE 5420
G121 009 4183
G121 030 2257
a121 471 1880
6121 071 1836
B121 033 5497
6121 071 18686
B2 G0E 5330
B121 @ 5a9i
Bi21 071 1578

Electrical Assembly

QTy

—lﬂﬂ_ldLNN_l—fﬁmmuMm_l—l.—l—lM"mu_l._l_l._l.

DESCRIPTION

HARMESS, WIRE

INDICATOR HARNESS PTOYCHARGE
AEAR HARMESS

WIRE HARMESS FOR HEADLIGHTS
BULE, HEADLAMP

TIE, CABLE BLACK

WIEE CLIP, ADHESIVE

SWITCH, IGNITION —————3 % &1
KEY, IGHITICN

SWITCH, DOUBLE POLE DELTA
SWIMTCH, DOUBLE POLE

BOLT, SWITCH [COVER)

CAP. SWITCH

BULB, INDICATOR

SWITCH LIMIT

SOLENOID

SCREW 14 X B0

MUT, 1/4-20

WIRE, GROUND

SWITCH, SEAT

BATTERY 12V 7 PLATE

BOLT, 1/4-20 X .63

MUT, WING 1/4-20

BOOT, BATTERY

WASHER, FLAT .250 X .56 X .0478
TAPE, SWITCH

BLUZZFER, FOR BAG FULL

WIRE, LEAD SOLEMNOID TO STARTER

https://www.tractormanualpdf.info/

67



lllustration O

HT|".|"|,|11 k

—

Electrical Assembly

68

L PURIALE 4 BLACH|

https://www.tractormanualpdf.info/

- |




lHustration O

Electrical Assembly

MTTTOH 3530

KEY# PART NUMBER aTyY DESCRIPTION

1 6121 009 5380 1 HARMESS, WIRE

2 6121071 1579 1 WIRE, LEAD SOLENOID TO STARTER

3 B121 (049 381 1 REAR HARKMESS

4 6121 034 0513 1 WIRE HARMESS FOR HEADLIGHTS

5 G121 009 2372 ) SOCKET LAMP

i) 6121 006 Ta44 5 TIE, CABLE BLACK

7 6121 005 5839 1 WIRE CLIF, ADHESIVE

8 6121 009 4878 i SWITCH, IGNITION ——— S12f -

10 8121 069 0106 i SWITCH, DOUBLE POLE DELTA

10-1 £121 022 00g2 1 SWITCH, DOUBLE POLE

10-2 E121 06D 0074 1 BOLT, SWITCH ({COVER)

103 G121 DES 0075 1 AR SWITCH

11 B121 005 7789 2 BULE, INDICATOR

12 B121 059 4135 2 SWITCH LT

13 G121 009 4613 1 SOLENGID

14 6121 071 1619 2 SCREW 1/4 ¥ &0

15 6121 071 1632 z MUT, 1/4-20

16 6121 009 5420 i WIRE, GROLUND
7 8121 471 1780 1 ECREW, 1/4 X .75
8 6121 009 4159 1 SWITCH, SEAT

19 6121 0049 2203 1 BATTERY & PLATE

20 6121 071 1680 2 BOLT, 14-20 X .53

21 G121 071 1636 2 MUT, WING 1/4-20

22 £121 003 0084 2 BULE, LIGHT

o3 G121 0ap 7358 1 MNUT, 5/8-8

24 B121 030 0194 i BOOT, IGMITION SWITGH

o5 8121 031 2883 1 WASHER

26 6121 009 3158 1 AMPMETER

27 6121 009 5330 1 TAPE, SWITCH

28 8121 009 5351 1 BUZZER, FOR BAG FULL

a7 6121 033 5417 1 BOOT, BATTERY

38 6121 071 1666 1 WASHER, FLAT 250 X & ¥ .04

)
=4

TLALE

I:_T ,

1 BLADK

https://www.tractormanualpdf.info/ 69



Hlustration P

MT423T, MT425T, MTH2EH - Hi1 METAL

KEY#

u‘;-mtnmn-w--.mm-hmm—-

i ki
= = |

=

PART NUMBER

6121 030 2049
6121 033 B498
6121 030 5767
6121 071 0765

6121 071 0691
6121 071 1506
6121 071 1504
6121 071 1508
58121 Q71 1507
6121 071 1509
6121 071 1497
6121 071 14948
6121 071 1502
6121 071 2288
B121 071 1508

Decals Assembly

aTy DESCRIPTION

DECAL, DASH LH

DECAL, DASH RH CHARGE DK
DECAL, DASH LH

DECAL, DASH H11 BH

MNOT A SERVICEABLE PART
DECAL, PARK BRAKE

DECAL, wrazsq HOOD

DECAL, wrazst HOCD

DECAL, szt HOOD

DECAL, HOOD ViKING

DECAL, AUTOMATIC

DECAL 6 SPD 15.5HP

DECAL 55P/1aHP HHLH HOOD
DECAL, DECK 3g" CUT

DECAL, DECK 42" cuT

DECAL, REAR VIKING

A S —

= =t =P RN R PO

https://www.tractormanualpdf.i.r)fo/

..'-r:l.l i

e T



Hlustration P

MTAXT WT45T - H1 1 METAL

Decals Assembly

F
:

el = 0 = = N [ T T T O 20, Y,
o B o)

PART NUMEBER

G121 071 0685
6121 071 0633
G121 071 0523
6121 040 2701
6121 033 8542
6121 040 2700
6121 033 8543
6121 071 0534
G121 071 1419
6121 071 1841
6121 D71 0519

oary

. TE T U T A R T

DESCRIPTION

DECAL, HEIGHT ADJ 7 POS

DECAL, DECK LEVEL

DECAL, PINCH POINTS WARNING
DECAL, CAUTION DECK RH CUT HND
DECAL, DRAWBAR WARN

DECAL, CAUTION DECK LH NO STEP
DECAL, HOT SURFACE WARN
DECAL, CONST. CAUTION

DECAL, CLUTCH BRAKE

DECAL, 6 SPEED 1-6-N-R

DECAL, 5 SPEED

https://www.tractormanualpdf.info/

71




llustration P

MTe35H, MT426H - Has POLYMER

KEY# PART NUMBER

1 6121 071 1274
6121 071 2305
6121 071 1850
6121 040 2700
6121 033 8543
6121 040 2701
6121 071 0534
8121 071 1418
6121 071 0720
6121 071 0523
10 6121 033 8542
11 6121 071 O7G7
14 6121 071 0397
15 6121 071 06N

D 0D = T DN B CO RS

72

Decals Assembly

P RO T NS TR TSI I ISl NS A SN B R

DESCRIPTION

DECAL. HEIGHT ADJ 7 POS wrasnH
DECAL, HEIGHT ADJ 7 POS wraasn
DECAL, DECK LEVEL

DECAL, CAUTION DECK LH
DECAL, HOT SURFACE WARNIMNG
DECAL, CAUTION DECK RH
DECAL, CONS CAUTION

DECAL, CLUTCH BRAKE

DECAL, AUTODRIVE INST DASH
DECAL, PINGH POINTS WABNING
DECAL, WARNING DRAWBAR
DECAL, HYDRO FUMP

DECAL, DASH Mr4misaTasHuMT 7oH
DECAL, PARK BRAKE (P}

https://www.tractormanualpdf.info/

bk
'i__'.



lllustration P Decals AssemhlyJ

MTEXIH, MTE35H — HES FOUWER

KEY# PART NUMBER aTty DESCRIPTION
1 6121 071 2283 = ¥rs 2 DECAL
6121 071 2302 1 DECAL
2 6121 071 2284 1 DECAL, DECK 40" CUT
6121 071 2285 1 DECAL, DECK 42" CUT
3 8121 071 2282 = 2 DECAL
| 8121 071 2281 1 DECAL, wraasn
<5121 071 2288 - 1 DECAL, wraasuH

https://www.tractormanualpdf.info/ 73



Hustration P Decals Assembly

| MITFWH = H25 FOUYMER

KEY# PART NUMEER QaTy DESCRIPTION

DECAL, AUTOMATIC
DECAL, DECK 40" CUT
DECAL, VIKING
DECAL, HOOD wrrrad

6121 071 2288
6121 071 2284
B121 071 2282
6121 071 2287

P LD By =
e k-

74 https://www.tractormanualpdf.info/



llustration P

WITF7IH - H3S POLYMER

KEY#

ia e R O R

PART NUMBER

6124 071 1736
G121 071 1850
&1 071 0523
G121 033 BhA
6121 033 BR42
6121 040 2700
G121 033 A543
G121 071 DER4
5121 OF1 0554
G121 07 1419
6121 071 1768
6121 071 07D
61210 07 A
6121 071 oagy
G121 071 063

e N eI N, TR S Ry

https://www.tractormanualpdf.info/

Decals Assembly

DESCRIPTION

DECAL, & - POSITION

DECAL, DECK LEVEL POSITION
DECAL PINCH POINTS WARNING
DECAL. BAGGER “CE”

DECAL DRAWEBAR WARM
DECAL, CAUTION DECK LH KO STER
DECAL, HOT SURFACE WARMN
DEGAL, DEGK BELT ROUTE
DEGAL, CONS CALITION,

DECAL, CLUTGH BRAKE

DECAL, BUZZER/DUMS BAG
DECAL, AUTODRIVE INST DASH
DECAL, HYDRC DUMP VALVE
DECAL, DASH

DECAL, PARK BRAKE (F}

75



Nustration P

MT433H

35108

KEY#

== R N = R e R

P
il ™

B2

=)

PART NUMEER

8121 071 DEBS
6121 071 1850
6121 040 2700
6121 0332 8543
6121 040 2701
6121 071 0534
6121 071 1418
G121 071 0720
6121 071 0523
6121 033 BR47
6121 071 0767
6121 071 1488

aTty

BT SN W LU | BT S LT SN LIS LT S TR 8

DESCRIPTION

DECAL, HEIGHT ADJUST 7 POS.
DECAL, DECK LEVEL POSITION
DECAL, CAUTION DECK LH NO STEP
DECAL, HOT SURFACE WARNING
DECAL, CAUTION DECK RH CUT HAND
DECAL, CONS. CAUTION

DECAL, CLUTCH / BRAKE

DECAL, AUTO DRIVE INST.

DECAL, PINCH POINTS WARNING
DECAL, DRAWBAR WARMN

DECAL, HYDRD DUMP

DECAL, INST. CONSOLE

https://www.tractormanualpdf.info/

Decals Assembly

L




llustration P

MTa3EH

&

KEY#

=i oo =

Decals Assembly

PART NUMBER

B121 067 1706
6121 009 4618
6121 (033 4429
6121 033 4427
6121 030 86589
6121 071 2301
6121 004 8228
8121 004 8220
G121 071 2285
3121 071 2284

-i.F._-._I._I.I:_ﬁ'mh}n_L

DESCRIPTION

MOT A SERVICEABLE PART
LAMINATE

HUBCAP

HUBCAP 6"

HUBCAP 8*

CLIP, TINNERMAN

DECAL, ENGINE 13.51C
DECAL, MT433H

DECAL, 13.5HP ALUTOMATIC
DECAL, VIKING

DEGAL. 407 CUT

https://www.tractormanualpdf.info/



Mustr

MT438H

ation P

3520

KEY#

W = O h £ G P =

8

PART NUMBER

B121 071 2305
6121 071 1850
6121 040 2700
6121 033 8543
6121 040 2701
6121 071 0534
6121 071 1418
6121 071 0720
6121 071 0523
6121 033 8542
121 071 0767
6121 071 1468

aTy

1
1
1
1
1
1
1
1
1
1
1
1

https://www.tractormanualpdf.info/

Decals Assembly

DESCRIPTION

DECAL, HEIGHT ADJUST 7 POS
DECAL, DECK LEVEL

DECAL, CAUTION DECK LH NO STEP
DECAL, HOT SURFACE WARNING
DECAL, CAUTION DECK BH CUT HAND
DECAL, CONS. CAUTION

OECAL, CLUTCH / BRAKE

DECAL, AUTO DRIVE INST,

DECAL, PINCH POINTS WARNING
DECAL, DRAWBAR WARN

DECAL, HYDRO DUMP

DECAL, INST. CONSOLE



Hlustration P

4354

520

Decals Assﬁmhlﬂ

®

PART NUMBER

6121 067 1706

6121 033 4428
6121 033 4427
6121 030 6663
6121 004 8230
6121 004 8231
6121 071 2282
6121 071 2285

aTy

1
4
2
2
18
1
2
4
.1

DESCRIFTION

MOT A SERVICEABLE PART
LAMIMNATE

DUST HUBCAP

HUBCAFP 6"

HUBCARP 8"

CLIP, HUBCAP

DECAL, HOOD MT435H
DECAL, 15.5HP AUTOMATIC
DECAL, VIKING

DECAL, 42" CUT

https://www.tractormanualpdf.info/ 79




lllustration P

WITTOH

3520

Decals Assembly

KEY# PART NUMBER

1

2 6121 067 1706
3 6121 009 4618
5 6121 033 4429
G 6121 033 4427
7 6121 030 BEE9
g 6121 071 1758
10 6121 CO4 8232
11 B121 004 8233
12 G121 071 2282
13 Gi21 071 2284

80

el 2 L I e L O S

DESCRIPTION

NOT A SERVICEABLE PART

LAMINATE

HUBCAP

HUBCAP &

HUBCAP 8"

CLIF, TINNERMAN
DECAL, ENGINE 17HFP
DECAL, MT770H
DECAL, 17HP

DECAL, VIKING
DECAL, DECK 40" CUT

https://www.tractormanualpdf.info/



lllustration P

MITran

3520

PART NUMEBER

G121 071 17348
g121 071 1850
G121 071 0523
5121 033 BS54
G121 033 8542
6121 040 2700
g1 033 B543
5121 071 DEB4
6121 071 DE34
B131 071 1418
B121 071 1766
11 071 0020
g121 071 07T

Qry

e = S N T L. [ Ty s

DESCRIPTION

DECGAL, REBA L - FOSITION
DEGAL, DECK LEVEL POSITION
DECAL, FINGH POINTS WARNIMNG
DECAL, BAGGER “CE*

CECAL, DRAWEBAR WARN

DECAL, CALTION DECE LH MO STEP
DECAL, HOT SURFACE WARM
DEGAL, DECK BELT ROUTE
DECAL CONS GALITION,

DECAL, CLUTCH BRAKE

DECAL, BLUZZER/DUME BAG
DECAL, AUTODRIVE INST DASH
DECAL. HYDRD DLMAR YALVE

https://www.tractormanualpdf.info/

Decals Assembly

81



lllustration P

W TAZT, WT4320H

Mulcher Kit Assembly

KEY# PART NUMBER

1 6121 002 5080
2 6121 071 1604
3 6121 071 0780
4 6121 009 5104
6121 002 5103

82

QTy DESCRIPTION

1
2
2
2
2

https://www.tractormanualpdf.info/

MULCHER PLATE
WINGNUT
CARRIAGE BOLT
3-M-1 BLADE wvazar an-
a-M-1 BLADE mitassH ar




Hlustration P

RATAZST, MTA3EH, MTaa8H

Mulcher Kit Assembly

weY#  PART NUMBER

1 6121 009 5080
2 6121 071 1604
3 6121 071 07a0
4 6121 009 5100

aTy DESCRIPTION

MULCHER PLATE

WINGNUT

CARRIAGE BOLT

3-M-1 BLADE MT428T-sM1455HMT35H 47

M2 P P —=

https://www.tractormanualpdf.info/

83



llustration Q

MEAZAT, MTARST MT426H, WT433H, MTE35H

Bagger Kit |

S —

https://www.tractormanualpdf.info/




lHlustration Q

MTAZET, MITA26T MTL3EH MTL33H, WT435H

KEY#

0D = D LM e L RD ==

Bagger Kit

PART NUMBER

6121 005 4575
6121 005 4576
6121 000 0424
6121 000 1566
6121 005 4410
6121 000 0316
6121 005 4407
6121 005 4412
6121 000 DE93
Gi21 000 1845
6121 000 1532
G121 005 4422
6121 005 4408
6121 000 0184
6121 009 4630
6121 001 5108
6121 002 4882
6121 009 1244
6121 002 6239
6121 005 4418
6121 004 6531
8121 005 4635
6121 071 1604
6121 005 4564
68121 071 0223
6121 005 4583
6121 000 0239
6121 009 1967
G121 D00 0471
6121 005 4398
G121 000 1715
121 071 0102
6121 000 1931
6121 005 4727
6121 071 0780
5121 005 4537
6121 000 D421
6121 000 1581
G121 702 1122
6121 008 1871
6121 702 1121
6121 071 1633
6121 009 4784
6121 000 2854
6121 009 4783
6121 000 1141
6121 009 7901

2

DESCRIPTION

WINDOW

COVER

SCREW

LOCKMUT

TUBE, U

PN, HAIR

PIM, HINGE

TUBE, CENTRE

BOLT, SPECIAL
LOCKWASHER

NUT, HEX

CHANMEL ASSEMBLY
FPIN, CHAMMEL

BOLT, HEX

MOLUNT ASSEMBLY, BAGGER
MUT, HEX

CAP, END

ELBOW

SCREW

HAMNDLE, CGONNECTOR TUBE
LOCKMNUT, FLANGE
LATCH, RUBBER
WINGNUT

TUBE, EXTENSION
HEX NUT

PIM, LATCH

BOLT, CARRIAGE

TUBE, CONNECTOR
SCREW

HINGE, COVER
WASHER

BOLT, HEX

FASTEMNER, PLASTIC
CONTAINERS & 36
BOLT, CARRIAGE
HAMDLE, PLASTIC
SCREW

NUT, HEX

BLADE, HIGH LIFT mrassramissi-aresss
BLADE, HIGH LIFT prasau
BLADE, HIGH LIFT yyasar
NUT, FLANGE

CLIP, WHEEL
RETAINER

WEIGHT, WHEEL

BOLT

BOOK, INSTRUCTION

== b ek ok o g T M =R = e R ] e b ek ek el e ol ek oamh o ol e oweh sl ek el ek s el el e b ek ek el sk el ek b el i L

https://www.tractormanualpdf.info/

85



Notes

https://www.tractormanualpdf.info/



